
   

Clarke Power Generation, Inc.
8015 Piedmont Triad Parkway
Greensboro, N.C. 27409

Book: G131761 (4-2015)  Rev A

PARTS MANUAL

    

RC90D

Generator Models



2



TABLE OF CONTENTS
Parts Manual
TITLE PAGE

   Parts Ordering

Parts List

Engine and Engine Mounting. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Engine and Engine Mounting. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
Engine Fan Belt Guards. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Alternator, Alternator Mounting  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Alternator, Internal Parts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Cooling System - Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
Cooling System - Hoses/Clamps . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Exhaust Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Engine Air Intake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Metal Fuel Tank & Hardware  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Metal Fuel Tank Piping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Plastic Fuel Tank & Hardware . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
Plastic Fuel Tank Piping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
 Fuel Tank & Hardware - Canada Only  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Central Drains  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Control Panel Assembly - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Control Panel Assembly - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Control Panel Assembly - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Control Panel Assembly - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Control Panel Assembly - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Control Panel - Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Circuit Breaker Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Receptacle Base Power Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Transformer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Frame Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Drawbar, Standard Electric Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Running Gear Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Running Gear, Standard Electric Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Running Gear Lighting and Break-Away Switch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Decal Location - Control Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Enclosure Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Enclosure Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Enclosure Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Foam Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Recommended Spares & Service Kits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
1



TABLE OF CONTENTS
Parts Manual
TITLE PAGE

OPTION PARTS

Hydraulic Running Gear. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Hydraulic Brake Lines  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Hydraulic Brake Shoe  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
Hydraulic Drawbar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Frame and Skid Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
Camlock Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Battery Charger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
Block Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
3-Way Fuel Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
Battery Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57

Wiring Diagrams

Tail Lights Wiring Diagram. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
Engine Wiring - Analog  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62
AC Wiring - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
Voltage Selection - Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64
Engine Wiring - Digital . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
Controller - Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
2



               Parts Ordering



GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid 
in locating those parts which may be required in the maintenance of the unit. Always insist on 
genuine Clarke parts for your unit.

Clarke Power Generation can bear no responsibility for injury or damages resulting directly 
from the use of non-approved repair parts.

Clarke Power Generation service facilities and parts are available worldwide. Consult local 
yellow pages or visit: www.clarkegen.com.

Special order parts may not be included in this manual. Contact the Clarke Power Generation 
Parts Department with the unit serial number for assistance with these special parts.

Description

The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies 
and detailed parts which make up this particular machine. This covers the standard models 
and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar end 
of the unit as the front. 

Standing at the rear of the unit facing the drawbar (front) will determine the right and left 
sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of 
these units. In the disassembly and reassembly of parts, extreme care must be taken to avoid 
damaging threads by the use of wrong fasteners.

How To Order

Always specify the model and serial number of the unit.  Specify the part number and 
description.



Parts List
5



Engine and Engine Mounting
6



Engine and Engine Mounting
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G011054 Engine, JD 4045HF 285, Tier 4 Flex 1
2 M22881601 Engine Mounting Bracket, LH 1
3 M36888055 Screw, Hex 6
4 M22881593 Engine Mounting Bracket, RH 1
5 M96701503 Screw, Hex  M16 - 2.0 X 90 2
6 M54471057 Isolator, Rubber 2
7 M22959936 Screw, Tapping  M08 - 1.25 X 20 8
8 M35609874 Washer, Snubbing 4
9 M96704630 Nut, Hex Lock  M16 - 2.0 2

10 M22881627 Support, Engine 1
11 M22611610 Plate, Relay Mounting 1
12 M22712350 Fan, Engine 736.6 Dia (29”) 1
13 M22743439 Spacer, Fan 1
14 M36786382 Screw, M08 - 1.25 X 70 4
14 M36786382 Screw, M08 - 1.25 X 90 4
15 M36879492 Screw, Flange  M12 - 1.75 X 25 4
16 M36879203 Nut, Hex  M12 - 1.75 4
17 M36783488 Strap, Ground (Not Shown) 1
18 M35134550 Screw, Tapping (Not Shown, to Frame) 1 3/8” - 16 X 1”
19 M96702444 Screw (to Engine Block)  M12 - 1.25 X 40 1
20 M36797652 Screw, Tapping  M06 - 1.0 X 12 1
21 M96703186 Screw, Hex  M16 - 2.0 X 35 1
22 M95934303 Washer, Large Lock  Helical Spring 4

C02775 Fuel Filter 1
C02776 Filter, Fuel Primary 1
C04521 Oil Filter 1

G122212 Fan Belt 1
G071886 Starter 1
G071888 Charging Alternator 1

M22890289 Wiring Harness, Engine 1
7



Engine Fan Belt Guards
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M23075708 Guard, Belt Upper 1
2 M23057706 Guard, Belt LH 1
3 M23036270 Bracket, LH Guard 1
4 M23075716 Guard, Belt RH 1
5 M23057714 Bracket, RH Guard 1
6 M36797652 Screw, Tapping  M06 - 1.0 X 12 6
7 M36898096 Screw, Hex Flange  M06 - 1.0 X 20 2
8 M36898104 Nut, Hex Flange  M06 - 1.0 2
9 M96702279 Screw, Hex Head  M10 - 1.5 X 20 1

10 M35375591 Screw, Hex Head  M16 - 2.0 X 30 1

1

2

310

4

5

6

6

9

8

7

6

8



Alternator, Alternator Mounting
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22885289 Alternator, LSA 432 L8 1
2 M22889638 Support, Alternator 1
3 N/A

M96747282 Screw, Hex, M14 - 2.0 X 90 2
4 M54471057 Isolator 2
5 M36879492 Screw, Flange  M08 - 1.25 X 20 4
6 M36879203 Nut, Flange  M08 - 1.25 4
7 M35609874 Washer, Snubbing 4
8 N/A

M96728555 Nut, Locking, M14 - 2.0 2
9 M36880995 Bolt, Engine-Generator  M10 - 1.5 X 30 10

10 M95220604 Bolt, Drive Disk  3/8” - 16 X 3/4” 8
11 Alternator Wire Assembly 1
12 M22132153 Strap, Ground (Not Shown) 20” Length 1
13 M35134550 Screw, Tapping, to Frame (Not Shown) 1 3/8” - 16 X 1”
14 M22959936 Screw, Tapping  M08 - 1.25 X 20 4
15 M95935052 Washer 2

3

7

14

5

11

7

8

2

9

10

1

5

4

6

6

15
9



Alternator, Internal Parts
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M85425890 NDE Bearing 1
2 M85509040 Wavey Washer, Preloading 1
3 M85508711 Wound Exciter Field 1
4 M85402451 Voltage Regulator 1
5 M85425924 Drive Disc LSA 432 L65 1
6 M85425593 Diode Bridge Assembly 1
7 M85425585 Surge Suppressor 1
8 M85508729 O-Ring, Seal 1
9 N/A

M22754022 Fan (Requires Rotor Rebalance) 1
10 M85426968 Fuse, 8 Amp 1
11 M22980171 Tie Rod 1
12 M22980148 Stud Terminal Block 1
13 M22980155 Stud Nuts (Not Shown)

NSS

NSS

7

4

10

12

5
NSS

9
11

6
1

8 2
3

10



Cooling System - Mounting
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22285464 Radiator 1
2 N/A

M35252725 Screw, 3/8” - 16 x 1/2 3
3 M95928230 Plug, 1/4” NPT 1
4 M22880074 Cooler, Charge Air 1
5 M95938536 Screw, 5/16” - 18 x 1/2 4
6 M36880995 Screw, M10 -1.5 x 30 8
7 M22888424 Support, CAC/Radiator 2
8 M36879195 Nut, M10 - 1.5
9 M22887608 Shroud, Fan 1

10 M36797652 Screw, M06 - 1.0 x 12 12
11 M22894745 Baffle, Cooler Bottom 1
12 M22894737 Baffle, Cooler Top 1
13 M35285162 Grommet, .75 ID x .12 Gap 1
14 M22895627 Guard, Fan 1
15 M36889608 Screw, M08 - 1.25 x 25 10
16 M36881886 Nut, M08 - 1.25 10
17 M36884948 Bottle, Coolant Recovery 1
18 M23060684 Bracket, Coolant Recovery Bottle 1
19 M35369511 Fitting, Hose, 1/4” NPT Barbed 1
11



Cooling System - Hoses/Clamps
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22903520 Hose, Radiator Top 1
2 M22903546 Pipe, CAC Outlet 1
3 M22903538 Pipe, CAC Inlet 1
4 M22886360 Hose, Radiator Bottom 1
5 M22189302 Clamp, Spring Loaded (Small) 6
6 M35221639 Clamp, Hose 2
7 M22177265 Sleeve, Rubber, Red (Outlet) 2
8 M22189310 Reducer (to CAC) 2
9 M22144513 Clamp, Spring Loaded (Large to CAC) 2

10 M35221662 Clamp, Hose 2
11 M22967053 Bracket, Support CAC 1
12 M96701479 Screw, M10 - 1.5 x 16 2
13 M36506756 Clamp, U - bolt, 2.06” I.D. 5/16” - 18 1
14 M95923314 Nut, 5/16 - 18 2
15 M35360775 Hose, Overflow, 5/16” I.D. 1
16 M35246342 Clamp, Hose 1

6

1

9

8
5

7

5 2
13 11

12

5
71410

10

4

9
8

5 3

5

15
16
12



Exhaust Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22853170 Muffler, Exhaust 1
2 M35846484 Cap, Rain 1
3 M35113646 Clamp Saddle 1
4 M22904494 Pipe, Exhaust Bottom 1
5 M22651954 Pipe, Exhaust Top 1
6 M22903561 Pipe, Exhaust 1
7 M36881175 Clamp, Seal  3.5” 1
8 M35292333 Clamp, Exhaust 2
9 M96738802 Screw, Tapping (To Frame)  M08 - 1.25 X 20 2

10 M36797652 Screw, Tapping (To Baffle)   M06 - 1.0 X 12 2

4

3

8

6
2

1

7

5

9

10
13



Engine Air Intake
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G030100 ELBOW, RUBBER, 90 DEGREE, 100MM ID 1
2 G122243 BRACKET, AIR CLEANER MTG, RC90D 1
3 C03108 HOSE, RBR - REDUCER HUMP - AIR INLET 1
4 G030101 PIPE, ALUMINUM, 4" OD, 10" LONG 1
5 C12649 CLAMP, HOSE 3
6 C12648 CLAMP, HOSE 1
7 G030095 AIR FILTER ASSEMBLY, RC90D-RC115D 

(INCLUDES ITEMS 10, 11, 12, & 13 W/ CLIPS)
1

8 G030095 AIR FILTER MTG BAND, RC90D-RC115D 1
9 G030104 RESTRICTION INDICATOR, 65 MBAR, M10 1

10 G030112 PRIMARY FILTER, RC90D-RC115D 1
11 G030115 SAFETY ELEMENT, RC90D-RC115D 1
12 G030119 EJECTOR, DUST, RC90D-RC115D 1
13 G030122 COVER, AIR CLEANER, RC90D-RC115D (W/

O CLIPS)
1

14 NPN WASHER, STEEL, CLASS 8.8 ZINC PLATED 
FLAT - M10 X 20

12

15 NPN BOLT, STEEL, CLASS 8.8 ZINC PLATED HEX 
HEAD - M10 x 1.5 x 50

2

16 NPN BOLT, STEEL, CLASS 8.8 ZINC PLATED HEX 
HEAD - M10 x 1.5 x 35

4

17 NPN NUT, NYLON INSERT, M10 x 1.5 6
14



Metal Fuel Tank & Hardware 
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22882526 Fuel Tank Assembly G125 1
2 M36845022 Strainer, Fuel Tank 1
3 M36845014 Cap, Fuel Filter 1
4 M22783245 Bracket, Tank Mounting 4
5 M96738802 Screw, Tapping  M08 - 1.25 X 20 8
6 M22765549 Bracket, Tank Mounting LH Rear 1
7 M22765531 Bracket, Tank Mounting RH Rear 1
8 M22765523 Bracket, Tank Mounting Front 2
9 M36889608 Screw  M06 - 1.0 X 12 8

10 M36881886 Nut, Hex Flange  M08 - 1.0 8
11 M22841696 Containment Level Sensor 1
12 M22616353 U - Bolt  1/4” - 20 X 1-3/4” 2
13 M95923298 Nut, Self Locking 4
14 M22580336 Bracket, Sensor 1
15 N/A

M96738802 Screw, Tapping, M08 - 1.25 X 20 2
16 M22680771 Pad, Fuel Tank 3
17 M22882534 Sender, Fuel Level 1
18 M95992392 Plug, Square Head, Solid 1
19 M22859706 Tube, Pickup 1

11

15

12

13

14

6 10

5

9

4

7
10

5
9

4

8

10

5

94

8
10

59

4

17

19

18

16

3 2
1

15



Metal Fuel Tank Piping
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M95953618 Nipple, Extra Strong 3/8” NPT X 1” 1
2 M95952248 Bushing, Reducing, 1/2” x 3/8” 1
3 M22503023 Valve, Check  1/2” 1
4 M95944625 Bushing, Reducing, 1/2” x 1/4” 1
5 M35369511 Adapter, Barbed 1/4” NPT 1
6 M35363498 Hose, 5/16” I.D. x 38” Length 1
7 M35296342 Clamp, Hose 6
8 M35356484 Hose, 3/8” O.D. x 15” Length 2 Vent to Shroud
9 M92368687 Screw, Tapping  M06 - 1.0 X 14 2

10 M35246342 Clamp, Hose 2
11 M35322395 Silencer 2
12 M35305234 Adapter, Barbed  3/8” NPT x 3/8” Barbed 1
13 M35285600 Hose, Fuel 3/8” I.D. x 16” Length 1
14 M95264776 Clamp, Hose, SS 2
15 M35369339 Connector, Female  1/4” NPTF x 3/8” Tube 2
16 M35356484 Hose, 3/8” O.D. x 18” Length 1

6

5

4

2

3

1

7

7

16

15
7

9

10

11
7

8

15
7

9

10

11

14

13

14
12

To Engine
Return

To Engine
Filter

Vent to
Shroud

Vent to
Shroud
16



Plastic Fuel Tank & Hardware
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M23230949 Fuel Tank Assembly, Plastic 1
2 M23357288 Strainer, Fuel Tank 1
3 M23267032 Cap, Vented Fuel 1
4 M22783245 Bracket, Tank Mounting 4
5 M96738802 Screw, Tapping  M08 - 1.25 X 20 8
6 M23276678 Bracket, Tank Mounting LH Rear 1
7 M23276702 Bracket, Tank Mounting RH Rear 1
8 M23276652 Bracket, Tank Mounting Front 2
9 M36889608 Screw  M06 - 1.0 X 12 8

10 M36881886 Nut, Hex Flange  M08 - 1.0 8
11 M22841696 Containment Level Sensor 1
12 M22616353 U - Bolt  1/4” - 20 x 1-3/4” 2
13 M95923298 Nut, Self Locking 4
14 M22580336 Bracket, Sensor 1
15 M96738802 Screw, Tapping, M08 - 1.25 X 20 2
16 M22680771 Pad, Fuel Tank 3
17 M22882534 Sender, Fuel Level 1
18 M23268568 Plug, O-ring, 1-5/16” - 12 1
19 M23268550 Adapter, 1/2” x 5/16” 1
20 M95235131 Clamp, Hose, Worm Drive 1
21 M23337942 Bracket, Fuel Tank Front 1
22 M23287444 Tube, Pickup Assembly 1

3

2

17
7

6
11

12

14

13

15

8

21

10
8

4

59

10

16

20
19 18

4

4

4

22

1

17



Plastic Fuel Tank Piping
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M95953618 Nipple, Extra Strong 3/8” NPT X 1” 1
2 M95952248 Bushing, Reducing, 1/2” x 3/8” 1
3 M22503023 Valve, Check  1/2” 1
4 M95944625 Bushing, Reducing, 1/2” x 1/4” 1
5 M35369511 Adapter, Barbed 1/4” NPT 1
6 M35363498 Hose, 5/16” I.D. x 38” Length 1
7 M35296342 Clamp, Hose 6
8 M35356484 Hose, 3/8” O.D. x 15” Length 2 Vent to Shroud
9 M92368687 Screw, Tapping  M06 - 1.0 X 14 2

10 M35246342 Clamp, Hose 2
11 M35322395 Silencer 2
12 M35305234 Adapter, Barbed  3/8” NPT x 3/8” Barbed 1
13 M35285600 Hose, Fuel 3/8” I.D. x 16” Length 1
14 M95264776 Clamp, Hose SS 2
15 M35369339 Connector, Female 2
16 M35356484 Hose, 3/8” O.D. x 18” Length 1

8

15

7

910

11

1314

12

6

5

4

2
3

1

7

16

15

10

11

7

14

To Engine
Filter

9

Vent to
Shroud

To Engine
Return

Vent to
Shroud
18



 Fuel Tank & Hardware - Canada Only
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M46560586 Fuel Tank Assembly, Canada Only 1
2 M36845014 Cap, Fuel Filler 1
3 M36845022 Strainer, Fuel Tank 1
4 M22882534 Sender, Fuel Tank 1
5 M46560679 Cap, Vent 1
6 M22841696 Sensor, Containment Level 1
7 M22680771 Pad, Fuel Tank 3
8 M22765523 Bracket, Tank Mounting Front 2
9 M22765531 Bracket, Tank Mounting RH Rear 1

10 M22765549 Bracket, Tank Mounting LH Rear 1
11 M22783245 Bracket, Tank Mounting 4
12 M96738802 Screw, Tapping M08 - 1.25 X 20 8
13 M36889608 Screw, M06 - 1.0 X 2 8
14 M36881886 Nut, Hex Flange M08 - .0 8
15 M95273322 Coupling, Half Schedule 40 3/8” NPT 2
16 M22859706 Tube, Pickup Assembly 1
17 M22616353 U-Bolt, 1/4” - 20 X 1-3/4” 2
18 M22680722 Tube, Return 1/2” I.D. X 15” Length 1
19 M95923298 Nut, Hex Self Locking 1/4” - 20 4
20 M22580336 Bracket, Sensor 1
21 M96738802 Screw, Tapping M08 - 1.25 X 20 2
19



Central Drains
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22382279 Adapter, M18 X 1.5 X 3/8” NPT 1
2 M35290147 Connector, 3/8” NPT x -6 JIC 2
3 M35282987 Hose, JIC -6 x 34” 1
4 M22375141 Valve, 3/8” Ball 2
5 M95092318 Nipple, Extra Strong 3/8” NPT X 1” 2
6 M22219026 Bulkhead 2
7 M35294743 Elbow, 45° 1
8 N/A

M35282987 Hose, JIC -6 x 34” 1
9 M95928222 Plug, 3/8” Hex Countersunk 2

2 4 5

3

1

2
8

4
5

7

7

9

20



21



Control Panel Assembly - Digital
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22465207 Receptacle, 1/4 Turn 2
2 M22465231 Cover, VSS 1
3 M22499487 Washer, Nylon 2
4 M22499495 Retainer 2
5 M22511901 Stud, 1/4 Turn 2
6 M22515605 Rivet, 1/8” x 3/16” Aluminum 4
7 M22643944 Cover, Top 1
8 M22684971 Rivet, Aluminum .187” Dia. Black Oxide 8
9 M22784052 Door, Plexiglass 1

10 M22784060 Door, Cable 1
11 M22784102 Door, Recptacle 1
12 M22789051 Rubber, Cable Entry 1
13 M22789234 Bracket, Cable 1
14 M22992085 Cover, Breaker 1
15 M22995534 Weldment, Power Pedestal 1
16 M23178536 Panel, Control Assembly 1
17 M95942603 Screw, #10 - 32 x 3/4” 3
18 M95954251 Washer,  Flat #10 8

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18
22



23



Control Panel Assembly - Digital
24



Control Panel Assembly - Digital
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22281612 Label, Remote Start 1
2 M22407852 Terminal, End Bracket DIN Rail Mount 4
3 M22465124 Breaker, Circuit 3
4 M22494587 Block, Terminal 1
5 M22567168 Hinge, VSS Door 1
6 M22572960 Hinge, Control Panel 1
7 M22618581 Fuse, Terminals ASK 2S 1
8 M22633093 Latch, VSS Door 1
9 M22651764 Washer 2

10 M22664866 Terminal, Fuse End Plate 1
11 M22664932 Switch, Interlock 1
12 M22689558 Cover, VSS Wiring 1
13 M22724041 Cover, Wiring 1
14 M22759278 Grommet, Blind / Plug 1
15 M22785422 Hinge, Cable Door 1
16 M22800809 Bushing, Snap 1/2” 1
17 M22817787 Bracket, Receptacle Mounting 1
18 M22996250 Divider, VSS 1
19 M23117450 Terminal , Block Red 1
20 M23117468 Terminal , Block Gray 6
21 M23117476 Terminal , Block Yellow 3
22 M23117484 Connector, 3-Position Comb 1
23 M23117518 Connector, 4-Position Comb 1
24 M23120744 Rail, DIN 35mm 1
25 M23122484 Connector, Wiring 4
26 M35225077 Clamp, Support 2
27 M35371798 Receptacle, GFCI Duplex 125V, 20A 2
28 M35371822 Receptacle, Twist-Loc 120/240V, 50A 3
29 M36865293 Rubber, Door 3
30 M36923522 Rail, DIN 35mm 1
31 M54367412 Fuseholder, 3-Pole 1
32 M54410733 Decal, Fuse Label 1
33 M95920674 Screw, Hex Head Cap 3/8” - 16 X 1” 1
34 M95928800 Nut, Hex Light Locking  #10 - 32 32
35 M95930517 Nut, Hex Light Light Locking  #6 - 32 4
36 M95934907 Washer, Flat  3/8” 2
37 M95942520 Screw, Phillips Pan Hd Recessed #6 - 32 X 1/2” 22
38 M95942546 Screw, Phillips Pan Hd Recessed #8 - 32 X 1/2” 6
39 M95942595 Screw,Phillips Pan Hd Recessed #10 - 32 X 1/2” 25
40 M95942637 Nut, Hex Light Locking  #8 - 32 6
41 M22499479 Breaker, Circuit Single Pole 2
42 M54367651 Fuse, 1A 3
43 M22962021 Fuse, 10 Amp 1
25



Control Panel Assembly - Digital
3

4

6

10

11

21 22

24

26

27

28

1

2

5

8

9

12

14

15

16

25

7
13

17

18
19

20

23
26



Control Panel Assembly - Digital
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22293856 Standoff, Insulator 10
2 M22465082 Support, Cable 1
3 M22465090 Bar, Bridge 1
4 M22511653 Bar, Bus Zero Ground 2
5 M22511661 Bar, Bus 3
6 M22513139 Terminal, Conductor 5
7 M22513170 Holder, VSS Top 1
8 M22617161 Decal, Direct Connect 1
9 M22617492 Screw, Button Socket Hd Cap M08 - 1.25 X 14 10

10 M22647630 Bar, Bridge 1
11 M22747448 Transformer, Current 3
12 M22784045 Latch, Cable Door 2
13 M46491890 Switch, Voltage Selector 1
14 M46498515 Kit, Power Wiring 1
15 M22992069 Breaker, 250A 1
16 M22992077 Base, Breaker 1
17 M22995930 Bracket, Conduit Mounting 1
18 M22995948 Cover, Conduit Mounting 1
19 M36785145 Signal Device, Audible 1
20 M36842102 Screw, Hex Head #10 - 32 X 1” 4
21 M36881886 Nut, Hex Flange M08 - 1.25 9
22 M36889608 Screw, Hex Head Flange M08 - 1.25 X 25 10
23 M36898096 Screw, Hex Head Flange M06 - 1.0 X 20 11
24 M54402938 Guard, Door Edge 45
25 M92359751 Screw, Hex Head M08 - 1.25 X 12 10
26 M92368687 Screw, Tapping  M06 - 1.0 x 14 25
27 M95935037 Washer, Flat Plain Type A Narrow 1/2” 8
28 M95937413 Washer, Lock Helical Spring 3/8” 10
27



Control Panel - Digital
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22503825 Bulb, Lamp 1
2 M54580584 Switch, Pushbutton Green 1
3 M23113723 Panel, Pedestal Control 1
4 M23150030 Controller, Digital 1
5 M36852622 Decal, Output Voltage Adjust 1
6 G071869 Controller, GSC1 1
7 G122241 Label, Sensing Warning 1
8 M22677330 Potentiometer, Voltage Adjust 1 Not Shown
9 M22613830 Knob, Voltage Adjust 1 Not Shown
28



Circuit Breaker Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22992077 Base, Breaker 1
2 M22747448 Transformer, Current 3
3 M22992069 Circuit Breaker 250 A 1
4 M92368687 Screw, Tapping  M06 - 1.0 X 14 4
5 M22617161 Decal, Direct Connect 1
6 M22511653 Bus Bar, Ground Zero 2
7 M22647630 Bus Bar,  L-Shaped 1
8 M22513139 Lug, Single 5
9 M36889608 Screw, Hex Flange  M08 - 1.25 X 25 5
10 M95935037 Washer, Flat Type A Narrow 1/2” 5
11 M36881886 Nut, Hex Flange  M08 - 1.25 5
12 M22511661 Bus Bar, Power Pedistal 3
13 M22617492 Screw, Button Socket Hd Cap M08 - 1.25 X 14 10
14 M22293856 Standoff, Insulator Plastic  1” 10
15 M95937413 Washer, Helical Spring Lock 10
16 M92359751 Screw, Hex Head  M08 - 1.25 X 12 10

4

12

14

16

3

5
10

9

11

16

15

8

6

7

13

1

15

2

29



Receptacle Base Power Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22817787 Base, Receptacle 1
2 M35371798 Receptacle, Duplex  20 A, 125 V 2
3 M95942520 Screw, Machined  #6 - 32 X 1/2” 16
4 M22465124 Circuit Breaker, Double 3
5 M22499479 Circuit Breaker, Single 2
6 M35371822 Receptacle, Twist  50 A, 125/250 V 3
7 M95942595 Screw, Phillips Pan Hd Recess #10 - 32 X 1/2” 10
8 M95928800 Nut, Hex Light Locking  #10 - 32 10

6

5

8

1

3

42

7

8

7

30



Battery
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M36844264 Battery 1
2 M22550370 Bracket, Battery Mounting 1
3 M36878064 Tray, Battery 1
4 M36853257 Angle 1
5 M36860005 J - Bolt 2
6 M36853265 Washer, Plastic 2
7 M95923298 Nut, Hex 2
8 M35279025 Screw, Tapping  M08 - 1.25 X 20 4
9 M35582410 Cable, Battery Positive 20” Length 1 Battery to Switch

10 M36780609 Cable, Battery Negative 28” Length 1 Battery to Engine”
11 M54765383 Cable, Jumper 1 Switch to Starter
12 M36896975 Switch, Battery Disconnect 1
13 M22597306 Bracket, Disconnect 1
14 M92368687 Screw, Tapping M06 - 1.0 X 14
31



Transformer
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22451843 Transformer 1
2 M92368687 Screw, Tapping  M06 - 1.0 X 14 8
3 M22590814 Bracket, Transformer 1
4 M35279025 Screw, Hex Taptite  M08 - 1.25 X 20 4
5 M22590822 Cover, Transformer 1

1

2

52

3

4

32



Frame Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22882567 Frame 1
2 M22885875 Lifting Bail, Top 1
3 M22903033 Lifting Bail, Side 2
4 M96727557 Screw, Hex Head Flange  M16 - 2.0 X 60 4
5 M36879211 Nut, Hex Flange  M16 - 2.0 8
6 M96747142 Screw, Hex Flange  M16 - 2.0 X 30 4
7 M22785430 Eyebolt,  1” 1
8 M95941084 Nut,  1” - 8 1

1

6

3

5

2

4

7

8

5

33



Drawbar, Standard Electric Brake
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22882542 Drawbar 1
2 M36763670 Screw, Hex Head  M20 - 2.50 X 60 4
3 M95935011 Washer, Flat Type A Narrow  3/4” 4
4 M35297340 Nut, Hex Flange  M20 X 2.5 4
5 M36870111 Screw, Jack 1
6 M35609544 Pin, Quick Release  0.75” X 3.5” 1
7 M35605187 Pintle Eye  3” 1
8 M35376094 Screw, Hex Head  M16 - 2.0 X 120 2
9 M96701750 Nut, Hex Style 1  M16 - 2.0 4

4

2

3

7

8

9

1

6

5

34



Running Gear Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22882567 Frame 1
2 M35603661 Bracket, Chock 2
3 M96702279 Screw, Hex Head  M16 - 2.0 X 30 4

3A M35273366 Nut, Hex Flange  M16 4
4 M35333830 Strap, Tie-Down 2

4A M35145242 Screw, Whizlock  1/4” - 20 X 1-1/4” 2
4B M95935029 Washer, Flat 2
4C M95923298 Nut, Hex Head Light Locking  1/4” - 20 2
5 M95934907 Washer, Flat 4
6 M96735550 Nut, Hex Style 1  M10 - 1.5 2
7 M35603190 Chock, Wheel 2
8 M96702279 Screw, Hex Head M10 - 1.50 X 20 4

8A M35273366 Nut, Hex Head  M10 - 1.5 Nylon Insert 4
9 M22246276 Tire 4 ST 205/75 D15

10 M22896716 Fender, RH 1
10A M35279025 Screw, Taptite  M08 - 1.25 X 20 36
11 M22896708 Fender, LH 1
12 M22896682 Left Fender Bracket 1
13 M22896690 Right Fender Bracket 2
14 M22144521 Chain and Hook Assembly 2
15 M22908826 Bracket, Center Support 2
16 M36880995 Screw, Hex Head Flange  M10 - 1.5 X 30 2

1

12

11 10A

9

1010A13

8742 3

14165

15 10A

1510A

6

10A

3A 4A
35



Running Gear, Standard Electric Brake
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22742092 Axle Beam 1
2 M35316876 Bearing, Inner Cone 2
3 M22742100 Seal, Grease 2
4 M35316884 Cup, Inner Bearing 2
5 M22742274 LH Electric Brake Assembly 1

5A M22742266 RH Electric Brake Assembly 1
6 M35315274 Nut, Wheel 12
7 M35318757 Wheel, 15” x 6” 2

7A M35282565 Stem, Valve 2
8 M35315209 Washer, Spindle 2
9 M35315217 Nut, Spindle  1-14 UN 2

10 M35318849 Bearing, Outer Cone 2
11 M35318831 Cup, Outer Bearing 2
12 M22742134 Hub Assembly 2
13 M22464648 Stud, Wheel 12
14 M96747142 Bolt, Hex Head Flange  M16 - 2.0 X 30 4
15 M36879211 Nut, Hex Flange  M16 - 2.0 4
16 M22742183 Cap, Grease 2
17 M35391135 Plug, Rubber (Not Shown) 2
18 M35390012 Washer, Tang (Not Shown) 2

16

13

14

15

12
8

9

6

7

5
4

2

3

1

10

11
36



Running Gear Lighting and Break-Away Switch
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M35367051 Lamp, Yellow 2
M35367044 Lamp, Red 2

2 M36893642 Grommet, Narrow Groove 4
3 M36788081 Lamp, Combo 2
4 M36787968 Grommet, Reflector 2
5 M36895860 Light, License 1
6 M35300771 Screw, Taptite  M06 - 1.0 X 20 2
7 M35315944 Switch, Breakaway 1
8 M92368687 Screw, Tapping  M06 - 1.0 X 14 1

5

8

7

6

2

3

1

4

37



Decal Location - Control Panel
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M54627773 Decal, General Shock 1
2 M54604996 Decal, Improper Ground 1
3 M54605027 Decal, Hazardous Voltage 1
4 M54568787 Decal, ISO Improper Operation 1
5 G122184 Decal, Capacity Diagram 1
6 M22737035 Decal, Engine Shutdown 1
7 M54605019 Decal, Voltage Selector 1
8 G122210 Decal, Quick Start Instruction 1
9 M46574161 Decal, Engine Control Module Lamps 1

10 G122217 Decal, Emission Control Info, 2015 1
38



Enclosure Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22625297 Panel, Front 1
1A M36921344 Nutsert 8
1B M96701461 Screw, M06 - 1.0 X 25 8
2 M22910608 Panel Assembly, Side 1

2A M36797652 Screw, Tapping M06 - 1.0 X 12 6
3 M22910640 Door Assembly, Side 4

3A M46621242 Hinge Assembly, Side Door 8
3B M36881886 Nut, Hex Flange 16
3C M36793602 Latch 4
3D M36794816 Rivet 16
3E M22869937 Seal, Latch (Not Shown) 5
3F M22064158 Seal, Push On 122” Length (Not Shown) 4
4 M22910632 Support Assembly, Center 2

4A M36797652 Screw, Tapping M06 - 1.0 X 12 4
5 M22910590 Panel, Side Lower 2

5A M36797652 Screw, Tapping M06 - 1.0 X 12 4
5B M35279025 Screw, Tapping M08 - 1.25 X 20 10
5C M36921344 Nutsert 4
5D M96701461 Screw, Tapping M06 - 1.0 x 25 4

Continued.....

5 5A 5B 5C 5D

33A3B3C3D

11

2 2A 11A11B11C

11B11C

6

14A 14 13C13B13A 1215C15B

15A 15

13C13B13A

13

16

1 1A 1B
1717A17B

88A

9 9A

7 7A 7B

10A 10
4 4A

3F3G

11C11B11A

11C11B11A 3G 3F

19 17

19 19

19

19

15D15E
39



Enclosure Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

.....Continued
6 M22913594 Panel Assembly, Side Top 2
7 M22910624 Panel Assembly, Roof Front 1

7A M36797652 Screw, Tapping  M06 - 1.0 X 12 41
7B M92398130 Screw  M08 - 1.25 X 20 4
8 M22910616 Panel Assembly, Roof Middle 1

8A M36797652 Screw, Tapping  M06 - 1.0 X 12 12
9 M22563274 Panel Assembly, Roof Rear 1

9A M36797652 Screw, Tapping  M06 - 1.0 X 12 8
10 M22780332 Bracket, Rear Door Seal 1

10A M36797652 Screw, Tapping  M06 - 1.0 X 12 6
11 M92922863 Holder, Door Male (to Doors) 5

11A M92922855 Holder, Door Female (to Panels) 5
11B M36771178 Screw M06 - 1.0 X 30 10
11C M36898104 Nut  M06 - 1.0 10
12 M22910574 Panel, Rear RH Corner 1
13 M22910582 Panel, Rear LH Corner 1

Continued.....

5 5A 5B 5C 5D

33A3B3C3D

11

2 2A 11A11B11C

11B11C

6

14A 14 13C13B13A 1215C15B

15A 15

13C13B13A

13

16

1 1A 1B
1717A17B

88A

9 9A

7 7A 7B

10A 10
4 4A

3F3G

11C11B11A

11C11B11A 3G 3F

19 17

19 19

19

19

15D15E
40



Enclosure Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

.....Continued
13A M22538508 Screw, Tapping  M06 - 1.0 X 12 6
13B N/A

M36895746 Nutsert, M08 - 1.25 4
13C N/A

M92398130 Screw, M08 - 1.25 X 25 4
14 M22682512 Box, E-Stop 1

14A M22791339 Rivet 4
15 M22916670 Door Assembly, Rear 1

15A M22788673 Latch, Door 1
15B M36794816 Rivet 4
15C M46621242 Hinge, Rear Door 2
15D M22897342 Weatherstrip, Self Sealing 3.9
15E M22832992 Window, Plexiglass 1
16 M22780308 Panel, Top Rear 1
17 M35130707 Hold, Hand 1

17A M36889608 Screw  M08 - 1.25 X 25 2
17B M36881886 Nut  M08 - 1.25 10
18 M54718184 Strap, Foam Retention (Not Shown) 6
19 M22617666 Seal, Rubber (Not Shown) 8

5 5A 5B 5C 5D

33A3B3C3D

11

2 2A 11A11B11C

11B11C

6

14A 14 13C13B13A 1215C15B

15A 15

13C13B13A

13

16

1 1A 1B
1717A17B

88A

9 9A

7 7A 7B

10A 10
4 4A

3F3G

11C11B11A

11C11B11A 3G 3F

19 17

19 19

19

19

15D15E
41



Foam Assembly
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22609317 Panel, Acoustical Front 1
2 M22611370 Panel, Foam Side Front 2
3 M22919898 Panel, Foam Top 1
4 M22918619 Panel, Foam Side Door 8
5 M22918841 Panel, Foam Side 4
6 M22611388 Panel, Acoustical Rear 1
7 M22919591 Panel, Foam RH Rear Side Top 1
8 M22919583 Panel, Foam RH Rear Side Bottom 1
9 M22931067 Panel, Foam Side 4

10 M22756142 Panel, Acoustical Inner RH 1
11 M22973044 Panel, Acoustical Inner LH 1
12 M22919609 Panel, Foam Side 1
13 M22968333 Panel, Foam Roof Front LH 1
14 M22918601 Panel, Foam Roof Front RH 1
15 M22918627 Panel, Foam Roof Mid Front 1
16 M22919880 Panel, Foam Roof Mid Rear 1
17 M22609275 Panel, Foam Rear 1
18 M22918635 Panel, Foam Center Support 2

1

8

7

6
5

11

16
1315

14

10

4

3

12

17

9

9

18

4

4

4

18
2

5

5
2

42



Recommended Spares & Service Kits
ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

RECOMMENDED SPARE PARTS
CLASS 1: RECOMMENDED MAINTENANCE AND REPAIR ITEMS

G122209 Oil,  15W40 1 Gallon
C02776 Fuel Filter Primary
C02775 Element, Fuel/Water Separator
C02451 Oil Filter
G030112 Air Filter Element, Primary
G030115 Air Filter, Safety 

M22903520 Upper Radiator Hose
M22886360 Lower Radiator Hose
M36769560 Cap, Radiator

G122212 Fan Belt
G071882 Oil Pressure Sensor

M22503692 Emergency Stop Switch
G122194 250 Hour Maintenance Kit - With Fluids
G122189 500 Hour Maintenance Kit - Without Fluids
G122204 500 Hour Maintenance Kit - With Fluids
G122199 500 Hour Maintenance Kit - Without Fluids

CLASS 2: PARTS REQUIRED TO PREVENT EXTENDED DOWNTIME IN REMOTE LOCATIONS
G071886 Starter
G071888 Charging Alternator

M85426968 Fuse Voltage Regulator
M85402451 Automatic Voltage Regulator
M85508711 Wound Exciter Field
M85425890 NDE Bearing
M85425593 Diode Bridge
M85425585 Surge Suppressor
M22862445 Voltage Change Selector Switch VSS
M22747448 Voltage Transformer

G071869 Controller, Clarke Digital
M22677330 Voltage Adjust Potentiometer R2 1000 ohm
M54367651 Fuse F1, F2, F3 1 Amp
M22962021 Fuse F4, F5, F 10 Amp
M22885289 AC Alternator Assembly
M35371798 GFI Duplex Receptacle 20 A 125 V 
M35371822 Twist-Lock Receptacle 50 A 120/240 V 
M22499479 Breaker 20 Amp CB2, CB3
M22465124 Breaker 50 Amp CB4, CB5 
M22992069 Breaker CB1
M22503825 Lamp Bulb
M22511505 Relay, Starter 70 Amp
M36856250 Relay, 100 Amp
M22882534 Fuel Sender U1
M22980171 Tie Rods
M22980148 Stud Terminal Block
M22980155 Stud Nuts
M22772602 Shunt Trip Coil ST
43



44



45
 OPTION PARTS



Hydraulic Running Gear

DRAWBAR END   

3
5

11

18

4

12

15

17

7

10

8

2

16

14

13

1

6

9

19

20
46



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22773865 Running Gear, Hydraulic 2
2 M22742290 Screw, Brake Mounting 10
3 M22742100 Grease Seal, EZ-Lube 2
4 M35316876 Bearing, Inner 2
5 M35316884 Cup, Inner Bearing 2
6 M22776306 LH Hydraulic Brake Shoe Assembly 1
7 M22776298 RH Hydraulic Brake Shoe Assembly 1
8 M22742282 Nut, Hex Brake Mounting 10
9 M22742134 Hub & Drum with Studs 2

10 M22464648 Stud 12
11 M35318831 Cup, Outer Bearing 2
12 M35318849 Bearing, Outer 2
13 M35315209 Washer, Spindle 2
14 M35390012 Washer, Tang 2
15 M35315217 Nut, Spindle 2
16 M22742183 Cap, Grease Dust 2
17 M35391135 Plug, Rubber E-Z Lube 2
18 M35315274 Nut, Wheel 12
19 M22742308 Washer, Lock 10
20 M35315225 Pin, Cotter 2
21 M22742316 Kit, Shoe and Lining (Not Shown) 2
47



Hydraulic Brake Lines

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22053201 Actuator, Hydraulic Brake 1
2 M95940920 Screw, Hex 1/2-13 X 1/2” 2
3 M95935003 Washer, Plain 4
4 M95923348 Nut, Hex Nyloc 1/2-13 2
5 M35356377 Hose, Brake 5
6 M35356310 Bracket, Hose Mountning 5
7 M92368687 Screw, Tapping M06-1.0 X 14 8
8 M35356302 Clip, Hose 5
9 M36894699 Tube, Brakeline 2

10 M36853174 Clamp, 1/4” Rubber Support 4
11 M35356328 Tee, 3/16” Inverted Flair 3
12 M35356419 Tube, Brakeline 2
13 M36881290 Tube, Brakeline 3

7

5

1

( THIS VIEW IS LOOKING DOWN FROM TOP OF UNIT )

7

7 12

11

6

2

7

3

1012

8

4

99

1313

88

8 8

77

7 7

7 117 11

13

66

6 6

55

5 5

10

6 8 10
48



Hydraulic Brake Shoe

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 Plate Assembly, LH Backing 1
Plate Assembly, RH Backing 1

2 Kit, LH Brake Shoe 1
Kit, RH Brake Shoe 1

3 Cylinder, LH Brake 1
Cylinder,RH Brake 1

4 Lever, Parking Brake 2
5 Screw Assembly, Adjusting 2
6 Plug, Adjusting Slot 2
7 Kit, Brake Spring 2

DEXTER

1

7

2

5

6

3
4

A

ASECTION A-A

7

49



Hydraulic Drawbar

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22053201 Actuator, Hydraulic Brake 1
2 M95940920 Screw, Hex 1/2-13 X 1/2” 2
3 M95935003 Washer, Plain 2
4 M95923348 Nut, Hex Nyloc 1/2-13 2
5 M54443577 Screw, Jack 1
6 M35609544 Pin, Quick Release 1
7 M22144521 Chain And Hook Assembly 2
8 M22959936 Screw, Tapping M8-1.25 X 20 2
9 M95934907 Washer, Flat 3/8” 2

10 M22516611 Drawbar, Hydraulic 1 Prior to S/N: 384492
M23034614 Drawbar, Hydraulic 1 After S/N: 384492

11 M36763670 Screw, Hex M20-2.50 X 60 4
12 M95935011 Washer, Flat 3/4” 4
13 M96735550 Nut, M10-1.5 2
14 M35297340 Nut, M20-2.5 4

5
1

7

10

9

6
2 3

8 9

1112

7 8

4

13

14
50



Frame and Skid Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22940647 Skid 1
2 M36879302 Screw, Hex Flange M16-2.0 X 50 8
3 M36879211 Nut, Hex Flange M16-2.0 8

1

2

3

51



Camlock Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071903 Connector, Green Camlock 1
2 G017904 Connector, White Camlock 1
3 G071905 Connector, Red Camlock 1
4 G071906 Connector, Black Camlock 1
5 G071907 Connector, Blue Camlock 1
6 NPN Screw, Hex Flange 3/8-16 X 1.25” 5
7 NPN Washer, Flat 3/8” 10
8 NPN Washer, Spring Lock 3/8” 5
9 NPN Nut, Hex 3/8-16 5

2

3

4
5

6

7

1

7 8 9
52



Battery Charger

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071884 Charger, Battery 5 amp 1
2 NPN Screw, Tapping M06-1.0 X 12 4
3 G071892 Cord, Power Charger 1
4 M22700835 Cord, Heater/Charger Power AR Not Shown
5 M35285162 Grommet 1
6 G071885 Charger, Battery 10 amp 1
7 G071898 Harness, Battery Charger 1 Not Shown

1

2

3

5
6

53



Block Heater

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G122239 Heater, Block 1
2 G122224 Bracket, Block Heater 1
3 NPN Screw, Hex Flange M6-1.0 X 20 2
4 NPN Nut, Hex Flange M6-1.0 2
5 NPN Screw, Tapping M8-1.25 X 20 2
6 G121984 Hose, 5/8” Heater 28”
7 C121178 Clamp, Hose 4  
8 C050142 Connector, 0.5” NPT x 0.625 Hose 1
9 C050941 Adapter, Block 1

10 G121984 Hose, 5/8” Heater 18”
11 G122178 Nipple, Hose M18 x 5/8” 1
54



3-Way Fuel Valve

1

2

3

4

5

6

7

6

6

8
8

9

9

10
10

6
10

10

10

10

11
12

1413

1615

17
11

18

18

18

18

18

18

19

19

19

19

19

19 19

19

19

19 19

14"

40"

45"

35"

23"

28"

Engine
Return

Fuel/Water
Separator

Fuel Tank
Return

Fuel Tank
Pick-up

20
55



ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22717979 Valve, 3-Way 1
2 M35166404 U-Bolt, 1/4-20 1
3 M36889608 Screw, Hex Flange M08-1.25 X 25 2
4 M36881886 Nut, Hex Flange M08-1.25 2
5 M22731095 Bracket, Valve Mounting 1
6 M95944625 Bushing, Reducing 1/2” NPT X 1/4” NPT 4
7 M95952248 Bushing, Reducing 1/2” NPT X 3/8” NPT 1
8 M22800783 Adapter, Barbed 3/8” NPT X 5/16” Hose 2
9 M95940748 Bushing, Reducing 3/8” NPT X 1/4” NPT 2

10 M35378538 Elbow, 90° 1/4” NPT x 5/16” Barbed 6
11 M54766936 Connector, Bulkhead 2
12 M95323358 Connector, Str. Male 3/4” NPT to 1/2” NPT 1
13 M54489109 Coupler, Quick Disconn. Female 3/4” 1
14 M54720230 Plug, Quick Disconnect 1
15 M22733570 Coupler, Quick Disconn. Female 1/2” 1
16 M22771562 Plug, Quick Disconnect 1
17 M95934279 Nipple, Close 1/2” NPT X 1.125” 1
18 M35363498 Hose, 5/16” Fuel ~ See Lengths Above
19 M35296342 Clamp, Hose 12
20 M95923298 Nut, Hex Nylon Lock 1/4-20 2
56



Battery Heater

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071901 Pad, Battery Heater 1
2 M22700835 Cord, Heater/Charger Power AR Not Shown

+
-

1

57



58



Wiring Diagrams
59





P L U G 6 
P

IN
 P

LU
G

 C
O

N
N

E
C

TO
R

 W
IR

IN
G

C
O

LO
R

LA
M

P
 A

N
D

 S
IG

N
A

L 
C

IR
C

U
IT

S
W

H
T

G
R

O
U

N
D

 R
E

TU
R

N
 T

O
 T

O
W

IN
G

 V
E

H
IC

LE
Y

E
L

LE
FT

 
H

A
N

D
 T

U
R

N
/S

TO
P

G
R

N
R

IG
H

T 
H

A
N

D
 T

U
R

N
/S

TO
P

B
R

N
TA

IL
 A

N
D

 R
U

N
N

IN
G

 L
A

M
P

S
B

LU
B

R
A

K
E

S

B
A

T
+

B
R

A
K

E

B
R

A
K

E
S

ID
E

S
ID

E

B
LU

E

Y
E

LL
O

W

G
R

E
E

N

B
R

O
W

N

W
H

IT
E

R
E

D

B
LU

E

W
H

IT
E

B
R

O
W

N

G
R

E
E

N

Y
E

LL
O

W

B
R

E
A

K
A

W
A

Y
S

W
IT

C
H

2

3

4 5

R
IG

H
T

TA
IL

R
IG

H
T

S
TO

P
/T

U
R

N

LI
C

E
N

S
E

LE
FT

S
TO

P
/T

U
R

N

LE
FT

TA
IL

BLUE

FR
A

M
E

S
ID

E

S
ID

E



 



 

     

Battery Heater Option 

  

 

Battery Charger Option 

   

Camloc Option 

 

 

Power Cord Option 

   

Block Heater 



 



1 3 5

2
4 6

7
9

8 10

11 13 15
17

1816

14
12

19 21

20
22

23 25

2624

27 29

28
30

31
33

35

32 34 36

2A 4A 6A
8A 10A

12A

11A9A7A

5A
1A

3A

L3

L2

L1

N

CT3

7

10

1

4

11

8

5

2

CT1
CT2

12

9

6

3

L3

L1L2

CT3

N

CT1

CT2

2

5

11

8

7
1

4
10

12

9

3

6

L2

N

CT2

L1

CT1

9

12

6

3

1

4

7

10
5

2

8

11

2
4

6

1
3

5

8 10

7 9

12
14 16

18

1715
1311

20
22

19 21

24 26

23

28
30

27 29

32

34
36

31

33 35

1A
3A 5A

7A
9A 11A

12A10A
8A6A

2A

4A

1
3

5

2 4

6

7
9

8 10

11 13
15

17

18
16

14

12

19
21

20 22

23
25

26

24

27
29

28
30

31

33
35

32
34

36

2A 4A 6A 8A 10A
12A

11A9A7A5A
1A

3A

25

VSS

VOLTAGE

SELECTOR

SWITCH

VSS

VOLTAGE

SELECTOR

SWITCH

VSS

VOLTAGE

SELECTOR

SWITCH



204211

11

8
1

4

209

9

12

ALTERNATOR

2

5

3

6

203

207

7

10

202

EXCITATION WIRING

E

-

E

+

X1 X2 Z1 Z2

AVR

R438LS

X
2

Z
1

X
1

Z
2

E
+

E
-

S
H

2
2
0
V

0
V

209

208

238A

239A

VOLTAGE ADJUST

R2

2000

2
1

239

238

247

N

LO

L1
L2 L3

204J

250

BLU

249

BLK

248

RED

3/0

224

231

RED

CT1

213A

213

BLU

ST

CB1

203A

203

BLK

202A

202

RED

14

12

16

WHT

220A

BLK

219A

BLK

242H

GRN

12

224

2
2

CB2

CB3

1

1

246
245

204P

HOT
NEUT

HOT
NEUT

G G

GRN

242C

X3

242B

X2

14

10

242A

242

X5

X4

1

1

2

2

240

241

243

244

204L
204M

204N

3
34 4

CB5 CB4

X

W Y

G

X

W
Y

G

217B

RED

216B

BLK

217C

RED

216C

BLK

204C

T1

2400

VA

N

204D

218

242H

120V

277V

214D

N

204C

204D

242H

204B

214C

214D

W102

BLK

CT2

W103

BLK

CT3

H1

X1

H1

X1

H1

X1

X2

X2

X2

VSS**

VOLTAGE

SELECTOR

SWITCH

213A

213

203A

202A

219
220

226

214C

218

BLK

215C

209

208

12A10A8A

6A
4A

2A

1A
3A

5A 7A 9A 11A

27

29

28
30

24
26

23
2519

21

20 22

16
18

15
17

207

201
204A

204

209

211

11

1

2

3 5

4
6

9

8

10

13

12 14

7

2/0

2
0
4
A

2
0
4
B

2
0
4
C

 
W

H
T

2/0

204P

204N

204M

204L

8

208
205

206210
212

201

242C

242A

242

242B

242D

GRN

X1

X2

H1
H2

2
0
4
D

 
W

H
T

8

234B

234A

234C

228

234

231

W102

W103

SP1

202B

203B

213B

204J

90

31E

12

GRN

CONTROL

PANEL

DOOR

16

SP2

14

(4D4)

+

-

+

-

242G

X6

1 2

225

227

204F

3
4

CB6

X

W Y

G

2/0

2/0

12

242G

204F

WHT

217A

RED

216A

BLK

4

216
217

215C

218

BLK

4
3

1 2

16

208A

208A

242D

GRN

227

215

A/B

214

A/B

215A

214A

215

214

TB2

150A

4

2
1
6

2
1
7

215B

214B

219220

219A220A

18

W009

W010

BLU



BT1

BATTERY

S6

BATTERY

2/O

2/0

8

30

31

RED

RED

RED

RED

BLU

BRN

3C

80

B

A

012A

012

GRY

2B

ORN

2B

U1

FUEL

SENDER

LOW FUEL

SHUTDOWN

(CLOSED

WHEN DRY)

LEVEL

S4

BASIN

FLUID LEVEL

(CLOSED

WHEN WET)

A B

BLU

BRN

BRN
BRN

WHT

ORN

YEL

GRY

YEL

20

78

31C

7

11

80

P8

31A

31B

BRN

11

31

2A

ORN

PNK

3C

2A

F01

10A

EM

A

B

C

D

YEL

1B

30B

30A

4

RED

2D

2D

86

30

50

12

050

50

050A

30D

905C

020B

31D

B-

B1

STARTER

MOTOR

S

POS

A

B

87 85

A

B

C

D

A

B

C

D

G1

ALTERNATOR

B+

022

050

12

904A

905A

904B

905B

SP2

RED

904C

905C

SP1

14

12

904C

30D

ORN

12

ENGINE

DIAGNOSTIC

CONNECTOR

ECU

J02

18

YEL

904

012

A

B

5

SP3

911

937

C20

A B

F02 20A

D+

W

BRN

12V

2/0

BLK

A

B

C

18

 022D

050B

BRN

BRN

RED

12

022E

SP4

BRN

050C

050D

050D

12

C07

AUX

POWER

412

7

ORN

948

948

GRN

905

057

2C

ORN

CAN HI                A1

CAN LO               B1

SW BATT            B2

+5V                     G2

LOW COOL        G4

ISO GOV            H4

CAN SHLD          K2

 UNSW BAT        L1

UNTERM GD      L2

UNTERM GD      L3

UNSW BAT         L4

UNSW BAT         M1

UNTERM GD      M2

UNSW BAT         M4

4

1

30C

RED

R1

ENGINE

GLOWPLUG

HEATER

30C

RED

3

2

057

BLU

SP10

SP20

SP30

020

911

948

937

RED

18

050C

022C

022B

050B

050A

022A

BRN

K2

ENGINE

INTAKE

HEATER

RED

BLU

20



4
0

1 2

K7

CT SWAPPING

RELAY

3

8

6
7

IN

IN

CTR

CTR

OUT

OUT

120V

3086

85
87

87
86

85 30

3085

86 87

8786

85 30

K6

POWER

RELAY

K5

PREHEAT

RELAY

K4

OVERLOAD

RELAY

K3

FUEL

RELAY

CONTROLLER MRS 19

C09-H

C09-W

C09-F

C09-C

C09-A

C09-L

C09-J

C09-V

C09-G

C09-M

C09-N

C09-D

C09-R

C09-T

C09-K

C09-X

C09-U

C09-S

C09-B

C09-P

C09-E

P3-H

P3-W

P3-F

P3-C

P3-A

P3-L

P3-J

P3-V

P3-G

P3-M

P3-N

P3-D

P3-R

P3-T

P3-K

P3-X

P3-U

P3-S

P3-B

P3-P

P3-E

228

90

234

231

W102

RED

WHT

BLK

BLU

F1

130

14

101

131G
303A

130

RED

94

150

202B

W103

203B

213B

204J

F3

F2

221

4

3

105B

A

C

105A

D1

105

110

P12

A
B

18

YEL

16

150

112

111

180

178

115

131

119

BRN

S8

CONTROL

POWER

ON

109A

ORN

RED

109

178

104
102

119

131A

112

102

131E

106
110A

ORN

117

131G

131A

110A

131H

131F

110B

ORN

130C

91A

131H

109

97C

110B

303A

131F

110D

94B

303

106

130B

180

108

108A

180A

2

110

ORN

110D

131E

131

680

14

DS1

PANEL

LAMP

TB2

REMOTE

START

ALARM

DS2

16

1(R)

4

5

6

10(Y)

3

107

8A

NO

R1

R2

680

7

8(Y)

9(Y)

BAT

+

94B

TB1

97NC

101

NC

303

130B

2
2
8

COM

GND

SWITCHED

BAT +

F5

AB

RED

BRN

14

97A

97B

91C

D3

D2

A

C

A
C

94A

16

16

S5

RECON}

DOOR SW

(SHOWN DOOR CLOSED)

91

91A

16

B
L
U

R
E

D

B
L
K

W
H

T

C
T

3

C
T

1

C
T

2

C
O

M

CURR

E

N

T

0

T
O

5
A

V
L
3

V
L
1

V
L
2

N

V

O

LTA

G

E

3

X

4
8

O

V

J6J7

J5

J4

J1

J3

J2

J8

2 134 2
13

4 2 1345
7

6

21 3 4
5

76 21 3

2

1

3

21 3
21

B
1

7
 
V

S
S

 
D

O
O

R

B
1

6
 
V

O
L

T
S

 
H

I
/
L

O

B
1

5
 
H

I
 
B

A
S

I
N

B
1

4
 
L

O
W

 
F

U
E

L

B
1

3
 
E

M
E

R
G

 
S

T
O

P

B
1

2
 
L

O
W

 
C

O
O

L
A

N
T

B
1

1
 
R

E
M

O
T

E
 
S

/
S

B
A

T
T

-

B
A

T
T

+

D

+

O
V

E
R

 
L

O
A

D
 
B

0
7

H
O

R
N

 
B

0
6

S
L

E
E

P
 
O

F
F

 
B

0
5

P
R

E
H

E
A

T
 
B

0
4

F
U

E
L

 
P

U
L

L
 
B

0
3

F
U

E
L

 
B

0
2

S
T

A
R

T
 
B

0
1

R
P

M
 
I
N

R
P

M
 
G

N
D

F
U

E
L

T
E

M
P

O
I
L

A
I
3

A
I
1

A
I
2

C
A

N
-

C
A

N

+

C
O

M

(3C2)

CONTROL

PANEL

DOOR

+

+

+

-

+

+

-

+

-

(2B1)

020

GRN

905D

YEL

904D

020A

130A

108NO

108

ALTERNATOR BOX

16

P9-1

P9-2

P9-3

16

16

97C

BLU W009

BLU W010

W024

W038

CTE3

A
B

CTE2

AB

WHT

BLK

40

1
2

K8

VOLTAGE

SWAPPING

RELAY

3

8

6
7

IN

IN

CTR

CTR

OUT

OUT

120V

222

W138

W002

W003

18
BLK

W091

W100

W027

W036

W127

W136

223

W124

W232

W233

18

BLK



WORD INDEX
A
Actuator

Hydraulic Brake  . . . . . . . . . . . . . . . . . . . . 48, 50
Adapter

1/2” x 5/16” . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
3/8” NPT X 5/8” Hose . . . . . . . . . . . . . . . . . . . 54
Barbed 1/4” NPT . . . . . . . . . . . . . . . . . . . . 16, 18
Barbed 3/8” NPT x 3/8” Barbed  . . . . . . . . 16, 18
Barbed 3/8” NPT X 5/16” Hose . . . . . . . . . . . . 56
M18 X 1.5 X 3/8” NPT  . . . . . . . . . . . . . . . . . . 20

Air Filter
Safety (Optional) . . . . . . . . . . . . . . . . . . . . . . . 43

Air Filter Element
Primary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Alternator
LSA 432 L8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Alternator Wire Assembly . . . . . . . . . . . . . . . . . . . . 9
Angle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Automatic Voltage Regulator  . . . . . . . . . . . . . . . . 43
Axle Beam . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

B
Baffle

Cooler Bottom . . . . . . . . . . . . . . . . . . . . . . . . . 11
Cooler Top  . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

Bar
Bridge . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Bus . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Bus Zero Ground  . . . . . . . . . . . . . . . . . . . . . . 27

Base
Breaker . . . . . . . . . . . . . . . . . . . . . . . . . . . 27, 29
Receptacle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Bearing

Inner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Inner Cone  . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Outer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Outer Cone . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

Block
Terminal  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Bolt
Drive Disk 3/8” - 16 X 3/4”  . . . . . . . . . . . . . . . . 9
Engine-Generator M10 - 1.5 X 30  . . . . . . . . . . 9
Hex Head Flange M16 - 2.0 X 30 . . . . . . . . . . 36

Bottle
Coolant Recovery . . . . . . . . . . . . . . . . . . . . . . 11

Box
E-Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Bracket
Battery Mounting . . . . . . . . . . . . . . . . . . . . . . . 31
Block Heater . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Cable  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Center Support . . . . . . . . . . . . . . . . . . . . . . . . 35
Chock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Conduit Mounting  . . . . . . . . . . . . . . . . . . . . . . 27
Coolant Recovery Bottle . . . . . . . . . . . . . . . . . 11
Disconnect  . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Fuel Tank Front  . . . . . . . . . . . . . . . . . . . . . . . 17
Hose Mountning  . . . . . . . . . . . . . . . . . . . . . . . 48
LH Guard  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Rear Door Seal . . . . . . . . . . . . . . . . . . . . . . . . 40
Receptacle Mounting  . . . . . . . . . . . . . . . . . . . 25
RH Guard  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Sensor  . . . . . . . . . . . . . . . . . . . . . . . . 15, 17, 19
Support CAC . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Tank Mounting  . . . . . . . . . . . . . . . . . . 15, 17, 19
Tank Mounting Front . . . . . . . . . . . . . . 15, 17, 19
Tank Mounting LH Rear  . . . . . . . . . . . 15, 17, 19
Tank Mounting RH Rear . . . . . . . . . . . 15, 17, 19
Transformer  . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Valve Mounting . . . . . . . . . . . . . . . . . . . . . . . . 56

Breaker
250A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Circuit  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Circuit Single Pole . . . . . . . . . . . . . . . . . . . . . . 25

Bulb
Lamp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28

Bulkhead . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Bus Bar

Ground Zero . . . . . . . . . . . . . . . . . . . . . . . . . . 29
L-Shaped  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Power Pedistal  . . . . . . . . . . . . . . . . . . . . . . . . 29

Bushing
Reducing

1/2” x 1/4” . . . . . . . . . . . . . . . . . . . . . . 16, 18
1/2” x 3/8” . . . . . . . . . . . . . . . . . . . . . . 16, 18

Reducing 1.62” NPT X 1” NPT  . . . . . . . . . . . . 54
Reducing 1/2” NPT X 1/4” NPT . . . . . . . . . . . . 56
Reducing 1/2” NPT X 3/8” NPT . . . . . . . . . . . . 56
Reducing 1” NPT X 3/8” NPT  . . . . . . . . . . . . . 54
Reducing 3/8” NPT X 1/4” NPT . . . . . . . . . . . . 56
Snap 1/2”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

C
Cable

Battery Negative 28” Length . . . . . . . . . . . . . . 31
Battery Positive 20” Length . . . . . . . . . . . . . . . 31
Jumper  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Parts Manual 69



WORD INDEX
Cap
Fuel Filler  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Fuel Filter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Grease  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Grease Dust . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Radiator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Rain  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Vent  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Vented Fuel  . . . . . . . . . . . . . . . . . . . . . . . . . . 17

Chain And Hook Assembly . . . . . . . . . . . . . . . . . . 50
Chain and Hook Assembly  . . . . . . . . . . . . . . . . . . 35
Charger

Battery 10 amp . . . . . . . . . . . . . . . . . . . . . . . . 53
Battery 5 amp . . . . . . . . . . . . . . . . . . . . . . . . . 53

Charging Alternator . . . . . . . . . . . . . . . . . . . . . . 7, 43
Chock

Wheel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Circuit Breaker

Double  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Single  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

Circuit Breaker 250 A  . . . . . . . . . . . . . . . . . . . . . . 29
Clamp

1/4” Rubber Support . . . . . . . . . . . . . . . . . . . . 48
Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Hose . . . . . . . . . . . . . . . . . . . . . . . 12, 16, 18, 56

SS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Worm Drive  . . . . . . . . . . . . . . . . . . . . . . . 17

Hose SS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Seal 3.5” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Spring Loaded (Large to CAC) . . . . . . . . . . . . 12
Spring Loaded (Small)  . . . . . . . . . . . . . . . . . . 12
Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
U - bolt

2.06” I.D. 5/16” - 18  . . . . . . . . . . . . . . . . . 12
Clamp Saddle . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
CLASS 1

RECOMMENDED MAINTENANCE AND REPAIR 
ITEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

CLASS 2
PARTS REQUIRED TO PREVENT EXTENDED 
DOWNTIME IN REMOTE LOCATIONS . . . . . 43

Clip
Hose . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

Connector
3/8” NPT x -6 JIC  . . . . . . . . . . . . . . . . . . . . . . 20
3-Position Comb . . . . . . . . . . . . . . . . . . . . . . . 25
4-Position Comb . . . . . . . . . . . . . . . . . . . . . . . 25
Black Camlock  . . . . . . . . . . . . . . . . . . . . . . . . 52
Blue Camlock . . . . . . . . . . . . . . . . . . . . . . . . . 52
Bulkhead . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Female  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Female 1/4” NPTF x 3/8” Tube . . . . . . . . . . . . 16
Green Camlock . . . . . . . . . . . . . . . . . . . . . . . . 52
Red Camlock  . . . . . . . . . . . . . . . . . . . . . . . . . 52
Str. Male 3/4” NPT to 1/2” NPT  . . . . . . . . . . . 56
White Camlock . . . . . . . . . . . . . . . . . . . . . . . . 52
Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Containment Level Sensor  . . . . . . . . . . . . . . . 15, 17

Controller
Auto-Start 60Hz ECU Engine  . . . . . . . . . . . . . 43
Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28

Cooler
Charge Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

Cord
Heater/Charger Power  . . . . . . . . . . . . . . . 53, 57
Power Charger  . . . . . . . . . . . . . . . . . . . . . . . . 53

Coupler
Quick Disconn. Female 1/2”  . . . . . . . . . . . . . . 56
Quick Disconn. Female 3/4”  . . . . . . . . . . . . . . 56

Coupling
Half Schedule 40 3/8” NPT . . . . . . . . . . . . . . . 19

Cover
Breaker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Conduit Mounting  . . . . . . . . . . . . . . . . . . . . . . 27
Top  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Transformer  . . . . . . . . . . . . . . . . . . . . . . . . . . 32
VSS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
VSS Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Wiring  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Cup
Inner Bearing  . . . . . . . . . . . . . . . . . . . . . . 36, 47
Outer Bearing . . . . . . . . . . . . . . . . . . . . . . 36, 47

Cylinder
LH Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
RH Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

D
Decal

Capacity Diagram . . . . . . . . . . . . . . . . . . . . . . 38
Direct Connect  . . . . . . . . . . . . . . . . . . . . . 27, 29
ClarkeClarke Logo  . . . . . . . . . . . . . . . . . . . . . 28
Emission Control Info

2015 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Engine Control Module Lamps  . . . . . . . . . . . . 38
Engine Shutdown  . . . . . . . . . . . . . . . . . . . . . . 38
Fuse Label  . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
General Shock  . . . . . . . . . . . . . . . . . . . . . . . . 38
Hazardous Voltage . . . . . . . . . . . . . . . . . . . . . 38
Improper Ground  . . . . . . . . . . . . . . . . . . . . . . 38
ISO Improper Operation  . . . . . . . . . . . . . . . . . 38
Output Voltage Adjust . . . . . . . . . . . . . . . . . . . 28
Quick Start Instruction . . . . . . . . . . . . . . . . . . . 38
Voltage Selector . . . . . . . . . . . . . . . . . . . . . . . 38

Diode Bridge  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Diode Bridge Assembly . . . . . . . . . . . . . . . . . . . . . 10
Divider

VSS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Door

Cable  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Plexiglass  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Recptacle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

Door Assembly
Rear  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Side . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Drawbar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Hydraulic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
70 Parts Manual



WORD INDEX
Drive Disc LSA 432 L65  . . . . . . . . . . . . . . . . . . . . 10

E
Elbow

45°  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
90° 1/4” NPT x 5/16” Barbed  . . . . . . . . . . . . . 56
90°Street 3/8” NPT . . . . . . . . . . . . . . . . . . . . . 54

Emergency Stop Switch  . . . . . . . . . . . . . . . . . . . . 43
Engine

JD 4045HF 285
Serial Code C24 . . . . . . . . . . . . . . . . . . . . . 7

Engine Mounting Bracket
LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
RH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Eyebolt
1”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33

F
Fan

Engine 736.6 Dia (29”) . . . . . . . . . . . . . . . . . . . 7
Fan (Requires Rotor Rebalance)  . . . . . . . . . . . . . 10
Fan Belt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7, 43
Fender

LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
RH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35

Fitting
Hose

1/4” NPT Barbed  . . . . . . . . . . . . . . . . . . . 11
Frame  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33, 35
Fuel Filter Primary . . . . . . . . . . . . . . . . . . . . . . . . . 43
Fuel Tank Assembly

Canada Only . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Plastic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

Fuel Tank Assembly G125  . . . . . . . . . . . . . . . . . . 15
Fuel/Water Separator Filter . . . . . . . . . . . . . . . . 7, 43
Fuse

10 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
1A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
8 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Terminals ASK 2S  . . . . . . . . . . . . . . . . . . . . . 25

Fuse F1
F2

F3 1 Amp . . . . . . . . . . . . . . . . . . . . . . . . . 43
Fuse F4

F5
10 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Fuse Voltage Regulator  . . . . . . . . . . . . . . . . . . . . 43
Fuseholder

3-Pole . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

G
Grease Seal

EZ-Lube  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47

Grommet
.75 ID x .12 Gap  . . . . . . . . . . . . . . . . . . . . . . . 11
Blind / Plug  . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Narrow Groove  . . . . . . . . . . . . . . . . . . . . . . . . 37
Reflector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

Guard
Belt LH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Belt RH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Belt Upper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Door Edge . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

H
Harness

Battery Charger  . . . . . . . . . . . . . . . . . . . . . . . 53
Heater

Block . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Hinge

Cable Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Control Panel  . . . . . . . . . . . . . . . . . . . . . . . . . 25
Rear Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
VSS Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Hinge Assembly
Side Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Hold
Hand . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Holder
Door Female (to Panels) . . . . . . . . . . . . . . . . . 40
Door Male (to Doors)  . . . . . . . . . . . . . . . . . . . 40
VSS Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27

Hose
3/8” O.D. x 15” Length  . . . . . . . . . . . . . . . 16, 18
3/8” O.D. x 18” Length  . . . . . . . . . . . . . . . 16, 18
5/16” Fuel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
5/16” I.D. x 38” Length  . . . . . . . . . . . . . . . 16, 18
5/8” Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Fuel 3/8” I.D. x 16” Length  . . . . . . . . . . . . 16, 18
JIC -6 x 34” . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Overflow

5/16” I.D. . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Radiator Bottom  . . . . . . . . . . . . . . . . . . . . . . . 12
Radiator Top . . . . . . . . . . . . . . . . . . . . . . . . . . 12

Hub & Drum with Studs . . . . . . . . . . . . . . . . . . . . . 47
Hub Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

I
Isolator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Rubber  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

J
J - Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Parts Manual 71



WORD INDEX
K
Kit

Brake Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 49
LH Brake Shoe . . . . . . . . . . . . . . . . . . . . . . . . 49
Power Wiring  . . . . . . . . . . . . . . . . . . . . . . . . . 27
RH Brake Shoe . . . . . . . . . . . . . . . . . . . . . . . . 49
Shoe and Lining (Not Shown) . . . . . . . . . . . . . 47

L
Label

Remote Start  . . . . . . . . . . . . . . . . . . . . . . . . . 25
Lamp

Combo  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Minature  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Red . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

Latch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Cable Door . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
VSS Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Left Fender Bracket  . . . . . . . . . . . . . . . . . . . . . . . 35
Lever

Parking Brake . . . . . . . . . . . . . . . . . . . . . . . . . 49
LH Electric Brake Assembly  . . . . . . . . . . . . . . . . . 36
LH Hydraulic Brake Shoe Assembly . . . . . . . . . . . 47
Lifting Bail

Side  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33

Light
License . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

Lower Radiator Hose  . . . . . . . . . . . . . . . . . . . . . . 43
Lug

Single  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

M
Muffler

Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

N
NDE Bearing . . . . . . . . . . . . . . . . . . . . . . . . . . 10, 43
Nipple

Close 1/2” NPT X 1.125”  . . . . . . . . . . . . . . . . 56
Extra Strong 3/8” NPT X 1” . . . . . . . . . 16, 18, 20

Nut
1” - 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
5/16 - 18  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Flange M08 - 1.25 . . . . . . . . . . . . . . . . . . . . . . . 9
Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Hex 3/8-16  . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Hex Brake Mounting . . . . . . . . . . . . . . . . . . . . 47
Hex Flange . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Hex Flange M06 - 1.0 . . . . . . . . . . . . . . . . . . . . 8
Hex Flange M06-1.0 . . . . . . . . . . . . . . . . . . . . 54
Hex Flange M08 - .0 . . . . . . . . . . . . . . . . . . . . 19
Hex Flange M08 - 1.0 . . . . . . . . . . . . . . . . 15, 17
Hex Flange M08 - 1.25 . . . . . . . . . . . . . . . 27, 29
Hex Flange M08-1.25 . . . . . . . . . . . . . . . . . . . 56
Hex Flange M16 . . . . . . . . . . . . . . . . . . . . . . . 35
Hex Flange M16 - 2.0 . . . . . . . . . . . . . . . . 33, 36
Hex Flange M16-2.0 . . . . . . . . . . . . . . . . . . . . 51
Hex Flange M20 X 2.5  . . . . . . . . . . . . . . . . . . 34
Hex Head Light Locking 1/4” - 20 . . . . . . . . . . 35
Hex Head M10 - 1.5 Nylon Insert  . . . . . . . . . . 35
Hex Light Light Locking #6 - 32  . . . . . . . . . . . 25
Hex Light Locking #10 - 32 . . . . . . . . . . . . 25, 30
Hex Light Locking #8 - 32 . . . . . . . . . . . . . . . . 25
Hex Lock M16 - 2.0 . . . . . . . . . . . . . . . . . . . . . . 7
Hex M12 - 1.75 . . . . . . . . . . . . . . . . . . . . . . . . . 7
Hex Nyloc 1/2-13  . . . . . . . . . . . . . . . . . . . 48, 50
Hex Nylon Lock 1/4-20  . . . . . . . . . . . . . . . . . . 56
Hex Self Locking 1/4” - 20 . . . . . . . . . . . . . . . . 19
Hex Style 1 M10 - 1.5 . . . . . . . . . . . . . . . . . . . 35
Hex Style 1 M16 - 2.0 . . . . . . . . . . . . . . . . . . . 34
Locking

M14 - 2.0  . . . . . . . . . . . . . . . . . . . . . . . . . . 9
M08 - 1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
M10 - 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
M10-1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
M20-2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Self Locking  . . . . . . . . . . . . . . . . . . . . . . . 15, 17
Spindle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Spindle 1-14 UN . . . . . . . . . . . . . . . . . . . . . . . 36
Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36, 47

Nut M06 - 1.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Nut M08 - 1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Nutsert . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

M08 - 1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

O
Oil Filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7, 43
Oil Pressure Sensor  . . . . . . . . . . . . . . . . . . . . . . . 43
Oil Protec 15W40  . . . . . . . . . . . . . . . . . . . . . . . . . 43
O-Ring

Seal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

P
Pad

Battery Heater . . . . . . . . . . . . . . . . . . . . . . . . . 57
Fuel Tank  . . . . . . . . . . . . . . . . . . . . . . 15, 17, 19
72 Parts Manual



WORD INDEX
Panel
Acoustical Front  . . . . . . . . . . . . . . . . . . . . . . . 42
Acoustical Inner LH  . . . . . . . . . . . . . . . . . . . . 42
Acoustical Inner RH  . . . . . . . . . . . . . . . . . . . . 42
Acoustical Rear  . . . . . . . . . . . . . . . . . . . . . . . 42
Control  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Control Assembly . . . . . . . . . . . . . . . . . . . . . . 22
Foam Center Support . . . . . . . . . . . . . . . . . . . 42
Foam Rear  . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Foam RH Rear Side Bottom . . . . . . . . . . . . . . 42
Foam RH Rear Side Top  . . . . . . . . . . . . . . . . 42
Foam Roof Front LH . . . . . . . . . . . . . . . . . . . . 42
Foam Roof Front RH  . . . . . . . . . . . . . . . . . . . 42
Foam Roof Mid Front  . . . . . . . . . . . . . . . . . . . 42
Foam Roof Mid Rear  . . . . . . . . . . . . . . . . . . . 42
Foam Side  . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Foam Side Door . . . . . . . . . . . . . . . . . . . . . . . 42
Foam Side Front . . . . . . . . . . . . . . . . . . . . . . . 42
Foam Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Rear LH Corner  . . . . . . . . . . . . . . . . . . . . . . . 40
Rear RH Corner  . . . . . . . . . . . . . . . . . . . . . . . 40
Side Lower  . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Top Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Panel Assembly
Roof Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Roof Middle  . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Roof Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Side  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Side Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

Pin
Cotter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Quick Release  . . . . . . . . . . . . . . . . . . . . . . . . 50
Quick Release 0.75” X 3.5”  . . . . . . . . . . . . . . 34

Pintle Eye 3”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Pipe

CAC Inlet  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
CAC Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Exhaust Bottom  . . . . . . . . . . . . . . . . . . . . . . . 13
Exhaust Top . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Plate
Relay Mounting . . . . . . . . . . . . . . . . . . . . . . . . . 7

Plate Assembly
LH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
RH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 49

Plug
1/4” NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
3/8” Hex Countersunk . . . . . . . . . . . . . . . . . . . 20
Adjusting Slot  . . . . . . . . . . . . . . . . . . . . . . . . . 49
O-ring

1-5/16” - 12  . . . . . . . . . . . . . . . . . . . . . . . 17
Quick Disconnect  . . . . . . . . . . . . . . . . . . . . . . 56
Rubber (Not Shown) . . . . . . . . . . . . . . . . . . . . 36
Rubber E-Z Lube  . . . . . . . . . . . . . . . . . . . . . . 47
Square Head

Solid . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

Potentiometer
Voltage Adjust . . . . . . . . . . . . . . . . . . . . . . . . . 28

Primary Fuel Filter . . . . . . . . . . . . . . . . . . . . . . . . . . 7

R
Radiator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
Rail

DIN 35mm . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Receptacle

1/4 Turn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Duplex 20 A

125 V  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
GFCI Duplex 125V

20A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Twist 50 A

125/250 V . . . . . . . . . . . . . . . . . . . . . . . . . 30
Twist-Loc 120/240V

50A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
RECOMMENDED SPARE PARTS . . . . . . . . . . . . 43
Reducer (to CAC)  . . . . . . . . . . . . . . . . . . . . . . . . . 12
Retainer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
RH Electric Brake Assembly . . . . . . . . . . . . . . . . . 36
RH Hydraulic Brake Shoe Assembly . . . . . . . . . . . 47
Right Fender Bracket  . . . . . . . . . . . . . . . . . . . . . . 35
Rivet

1/8” x 3/16” Aluminum . . . . . . . . . . . . . . . . . . . 22
Aluminum .187” Dia. Black Oxide . . . . . . . . . . 22

Rubber
Cable Entry . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

Running Gear
Hydraulic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Parts Manual 73



S
Screw

#10 - 32 x 3/4”  . . . . . . . . . . . . . . . . . . . . . . . . 22
3/8” - 16 x 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 11
5/16” - 18 x 1/2 . . . . . . . . . . . . . . . . . . . . . . . . 11
Brake Mounting  . . . . . . . . . . . . . . . . . . . . . . . 47
Button Socket Hd Cap M08 - 1.25 X 14 . . 27, 29
Flange M08 - 1.25 X 20  . . . . . . . . . . . . . . . . . . 9
Flange M12 - 1.75 X 25  . . . . . . . . . . . . . . . . . . 7
Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

M14 - 2.0 X 90 . . . . . . . . . . . . . . . . . . . . . . 9
Hex 1/2-13 X 1/2” . . . . . . . . . . . . . . . . . . . 48, 50
Hex Flange 3/8-16 X 1.25” . . . . . . . . . . . . . . . 52
Hex Flange M06 - 1.0 X 20 . . . . . . . . . . . . . . . . 8
Hex Flange M06-1.0 X 20 . . . . . . . . . . . . . . . . 54
Hex Flange M08 - 1.25 X 25 . . . . . . . . . . . . . . 29
Hex Flange M08-1.25 X 25 . . . . . . . . . . . . . . . 56
Hex Flange M16 - 2.0 X 30 . . . . . . . . . . . . . . . 33
Hex Flange M16-2.0 X 50 . . . . . . . . . . . . . . . . 51
Hex Head #10 - 32 X 1”  . . . . . . . . . . . . . . . . . 27
Hex Head Cap 3/8” - 16 X 1”  . . . . . . . . . . . . . 25
Hex Head Flange M06 - 1.0 X 20 . . . . . . . . . . 27
Hex Head Flange M08 - 1.25 X 25 . . . . . . . . . 27
Hex Head Flange M10 - 1.5 X 30 . . . . . . . . . . 35
Hex Head Flange M16 - 2.0 X 60 . . . . . . . . . . 33
Hex Head M08 - 1.25 X 12 . . . . . . . . . . . . 27, 29
Hex Head M10 - 1.5 X 20 . . . . . . . . . . . . . . . . . 8
Hex Head M10 - 1.50 X 20 . . . . . . . . . . . . . . . 35
Hex Head M16 - 2.0 X 120 . . . . . . . . . . . . . . . 34
Hex Head M16 - 2.0 X 30 . . . . . . . . . . . . . . 8, 35
Hex Head M20 - 2.50 X 60 . . . . . . . . . . . . . . . 34
Hex M16 - 2.0 X 35 . . . . . . . . . . . . . . . . . . . . . . 7
Hex M16 - 2.0 X 90 . . . . . . . . . . . . . . . . . . . . . . 7
Hex M20-2.50 X 60 . . . . . . . . . . . . . . . . . . . . . 50
Hex Taptite M08 - 1.25 X 20 . . . . . . . . . . . . . . 32
Jack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34, 50
M06 - 1.0 x 12 . . . . . . . . . . . . . . . . . . . . . . . . . 11
M06 - 1.0 X 2  . . . . . . . . . . . . . . . . . . . . . . . . . 19
M06 - 1.0 X 25  . . . . . . . . . . . . . . . . . . . . . . . . 39
M08 - 1.25 X 25  . . . . . . . . . . . . . . . . . . . . . . . 41
M08 - 1.25 x 25 . . . . . . . . . . . . . . . . . . . . . . . . 11
M08 - 1.25 X 70  . . . . . . . . . . . . . . . . . . . . . . . . 7
M08 - 1.25 X 90  . . . . . . . . . . . . . . . . . . . . . . . . 7
M10 - 1.5 x 16 . . . . . . . . . . . . . . . . . . . . . . . . . 12
M10 -1.5 x 30  . . . . . . . . . . . . . . . . . . . . . . . . . 11
Machined #6 - 32 X 1/2” . . . . . . . . . . . . . . . . . 30
Phillips Pan Hd Recess #10 - 32 X 1/2” . . . . . 30
Phillips Pan Hd Recessed #10 - 32 X 1/2” . . . 25
Phillips Pan Hd Recessed #6 - 32 X 1/2” . . . . 25
Phillips Pan Hd Recessed #8 - 32 X 1/2” . . . . 25
Tapping

M08 - 1.25 X 20 . . . . . . . . . . . . . . . . . 15, 17
to Frame (Not Shown)  . . . . . . . . . . . . . . . . 9

Tapping (Not Shown
to Frame) . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Tapping (To Baffle) M06 - 1.0 X 12  . . . . . . . . 13
Tapping (To Frame) M08 - 1.25 X 20 . . . . . . . 13
Tapping M06 - 1.0 X 12  . . . . . . . 7, 8, 39, 40, 41

Tapping M06 - 1.0 X 14  . . 16, 18, 29, 31, 32, 37
Tapping M06 - 1.0 x 14 . . . . . . . . . . . . . . . . . . 27
Tapping M06 - 1.0 x 25 . . . . . . . . . . . . . . . . . . 39
Tapping M06-1.0 X 12  . . . . . . . . . . . . . . . . . . 53
Tapping M06-1.0 X 14  . . . . . . . . . . . . . . . . . . 48
Tapping M08 - 1.25 X 20 7, 9, 15, 17, 19, 31, 39
Tapping M08-1.25 X 20  . . . . . . . . . . . . . . . . . 54
Tapping M8-1.25 X 20  . . . . . . . . . . . . . . . . . . 50
Taptite M06 - 1.0 X 20  . . . . . . . . . . . . . . . . . . 37
Taptite M08 - 1.25 X 20  . . . . . . . . . . . . . . . . . 35
Whizlock 1/4” - 20 X 1-1/4” . . . . . . . . . . . . . . . 35

Screw (to Engine Block) M12 - 1.25 X 40 . . . . . . . . 7
Screw Assembly

Adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 49
Screw M06 - 1.0 X 12  . . . . . . . . . . . . . . . . . . . 15, 17
Screw M06 - 1.0 X 30  . . . . . . . . . . . . . . . . . . . . . . 40
Screw M08 - 1.25 X 20  . . . . . . . . . . . . . . . . . . . . . 40
Screw M08 - 1.25 X 25  . . . . . . . . . . . . . . . . . . . . . 41
Seal

Grease  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Latch (Not Shown)  . . . . . . . . . . . . . . . . . . . . . 39
Push On 122” Length (Not Shown) . . . . . . . . . 39
Rubber (Not Shown) . . . . . . . . . . . . . . . . . . . . 41

Sender
Fuel Level . . . . . . . . . . . . . . . . . . . . . . . . . 15, 17
Fuel Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Sensor
Containment Level  . . . . . . . . . . . . . . . . . . . . . 19

Shroud
Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

Signal Device
Audible  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27

Silencer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16, 18
Skid . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
Sleeve

Rubber
Red (Outlet)  . . . . . . . . . . . . . . . . . . . . . . . 12

Spacer
Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Standoff
Insulator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Insulator Plastic 1”  . . . . . . . . . . . . . . . . . . . . . 29

Starter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7, 43
Stem

Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Strainer

Fuel Tank  . . . . . . . . . . . . . . . . . . . . . . 15, 17, 19
Strap

Foam Retention (Not Shown) . . . . . . . . . . . . . 41
Ground (Not Shown) . . . . . . . . . . . . . . . . . . . . . 7
Ground (Not Shown) 20” Length . . . . . . . . . . . . 9
Tie-Down  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35

Stud . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
1/4 Turn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

Stud Nuts (Not Shown)  . . . . . . . . . . . . . . . . . . . . . 10
Stud Terminal Block  . . . . . . . . . . . . . . . . . . . . . . . 10
74 Parts Manual



WORD INDEX
Support
Alternator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Cable  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
CAC/Radiator . . . . . . . . . . . . . . . . . . . . . . . . . 11
Engine  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Support Assembly
Center . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Surge Suppressor . . . . . . . . . . . . . . . . . . . . . . 10, 43
Switch

Battery Disconnect . . . . . . . . . . . . . . . . . . . . . 31
Breakaway  . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Interlock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Pushbutton Green  . . . . . . . . . . . . . . . . . . . . . 28
Voltage Selector . . . . . . . . . . . . . . . . . . . . . . . 27

T
Tee

3/16” Inverted Flair . . . . . . . . . . . . . . . . . . . . . 48
Terminal

Block Gray  . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Block Red . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Block Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Conductor . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
End Bracket DIN Rail Mount . . . . . . . . . . . . . . 25
Fuse End Plate . . . . . . . . . . . . . . . . . . . . . . . . 25

Tie Rod . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Tire  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Transformer  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

Current  . . . . . . . . . . . . . . . . . . . . . . . . . . . 27, 29
Tray

Battery  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Tube

Brakeline . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Pickup . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Pickup Assembly  . . . . . . . . . . . . . . . . . . . 17, 19
Return 1/2” I.D. X 15” Length . . . . . . . . . . . . . 19

U
U - Bolt 1/4” - 20 X 1-3/4”  . . . . . . . . . . . . . . . . . . . 15
U - Bolt 1/4” - 20 x 1-3/4”  . . . . . . . . . . . . . . . . . . . 17
U-Bolt

1/4” - 20 X 1-3/4”  . . . . . . . . . . . . . . . . . . . . . . 19
1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56

Upper Radiator Hose  . . . . . . . . . . . . . . . . . . . . . . 43

V
Valve

3/8” Ball  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
3-Way . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Check 1/2”  . . . . . . . . . . . . . . . . . . . . . . . . 16, 18

Voltage Adjust Potentiometer R2 1000 ohm . . . . . 43
Voltage Change Selector Switch VSS  . . . . . . . . . 43
Voltage Regulator . . . . . . . . . . . . . . . . . . . . . . . . . 10
Voltage Transformer . . . . . . . . . . . . . . . . . . . . . . . 43

W
Washer  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 25

Flat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Flat #10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Flat 3/4” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Flat 3/8” . . . . . . . . . . . . . . . . . . . . . . . . 25, 50, 52
Flat Plain Type A Narrow 1/2” . . . . . . . . . . . . . 27
Flat Type A Narrow 1/2”  . . . . . . . . . . . . . . . . . 29
Flat Type A Narrow 3/4”  . . . . . . . . . . . . . . . . . 34
Helical Spring Lock . . . . . . . . . . . . . . . . . . . . . 29
Large Lock Helical Spring . . . . . . . . . . . . . . . . . 7
Lock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Lock Helical Spring 3/8”  . . . . . . . . . . . . . . . . . 27
Nylon . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Plain  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48, 50
Plastic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Snubbing . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7, 9
Spindle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 36, 47
Spring Lock 3/8”  . . . . . . . . . . . . . . . . . . . . . . . 52
Tang  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Tang (Not Shown) . . . . . . . . . . . . . . . . . . . . . . 36

Wavey Washer
Preloading . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

Weatherstrip
Self Sealing . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Weldment
Power Pedestal . . . . . . . . . . . . . . . . . . . . . . . . 22

Wheel
15” x 6”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

Window
Plexiglass  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Wiring Harness
Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

Wound Exciter Field  . . . . . . . . . . . . . . . . . . . . 10, 43
Parts Manual 75



WORD INDEX
76 Parts Manual



© Clark Power Services   Printed in the U.S.A.  

 

Clarke Power Generation, Inc.
8015 Piedmont Triad Parkway
Greensboro, N.C. 27409


	Title - PARTS MANUAL
	Title - 
	pbSecTitleTOC - Parts Ordering
	pbSecTitleTOC - Parts List
	pbSecTitleTOC - OPTION PARTS
	pbSecTitleTOC - Wiring Diagrams
	pbSecTitleTOC - 
	pbSecTitle - Parts Ordering
	pbSecTitle - Parts List


	partTitle1 - Engine and Engine Mounting
	partDrawing - 

	partTitle1 - Engine and Engine Mounting
	partDrawing - 
	peRef - 1
	peNum - G011054
	peQty - 1
	peRef - 2
	peNum - M22881601
	peQty - 1
	peRef - 3
	peNum - M36888055
	peQty - 6
	peRef - 4
	peNum - M22881593
	peQty - 1
	peRef - 5
	peNum - M96701503
	peQty - 2
	peRef - 6
	peNum - M54471057
	peQty - 2
	peRef - 7
	peNum - M22959936
	peQty - 8
	peRef - 8
	peNum - M35609874
	peQty - 4
	peRef - 9
	peNum - M96704630
	peQty - 2
	peRef - 10
	peNum - M22881627
	peQty - 1
	peRef - 11
	peNum - M22611610
	peQty - 1
	peRef - 12
	peNum - M22712350
	peQty - 1
	peRef - 13
	peNum - M22743439
	peQty - 1
	peRef - 14
	peNum - M36786382
	peQty - 4
	peRef - 14
	peNum - M36786382
	peQty - 4
	peRef - 15
	peNum - M36879492
	peQty - 4
	peRef - 16
	peNum - M36879203
	peQty - 4
	peRef - 17
	peNum - M36783488
	peQty - 1
	peRef - 18
	peNum - M35134550
	peQty - 1
	peRef - 19
	peNum - M96702444
	peQty - 1
	peRef - 20
	peNum - M36797652
	peQty - 1
	peRef - 21
	peNum - M96703186
	peQty - 1
	peRef - 22
	peNum - M95934303
	peQty - 4
	peRef - 
	peNum - 
	peQty - 
	peRef - 
	peNum - C02775
	peQty - 1
	peRef - 
	peNum - C02776
	peQty - 1
	peRef - 
	peNum - C04521
	peQty - 1
	peRef - 
	peNum - G122212
	peQty - 1
	peRef - 
	peNum - G071886
	peQty - 1
	peRef - 
	peNum - G071888
	peQty - 1
	peRef - 
	peNum - 22890289
	peQty - 1


	partTitle1 - Engine Fan Belt Guards
	partDrawing - 
	peRef - 1
	peNum - M23075708
	peQty - 1
	peRef - 2
	peNum - M23057706
	peQty - 1
	peRef - 3
	peNum - M23036270
	peQty - 1
	peRef - 4
	peNum - M23075716
	peQty - 1
	peRef - 5
	peNum - M23057714
	peQty - 1
	peRef - 6
	peNum - M36797652
	peQty - 6
	peRef - 7
	peNum - M36898096
	peQty - 2
	peRef - 8
	peNum - M36898104
	peQty - 2
	peRef - 9
	peNum - M96702279
	peQty - 1
	peRef - 10
	peNum - M35375591
	peQty - 1


	partTitle1 - Alternator, Alternator Mounting
	partDrawing - 
	peRef - 1
	peNum - M22885289
	peQty - 1
	peRef - 2
	peNum - M22889638
	peQty - 1
	peRef - 3
	peNum - 
	peQty - 
	peRef - 
	peNum - M96747282
	peQty - 2
	peRef - 4
	peNum - M54471057
	peQty - 2
	peRef - 5
	peNum - M36879492
	peQty - 4
	peRef - 6
	peNum - M36879203
	peQty - 4
	peRef - 7
	peNum - M35609874
	peQty - 4
	peRef - 8
	peNum - 
	peQty - 
	peRef - 
	peNum - M96728555
	peQty - 2
	peRef - 9
	peNum - M36880995
	peQty - 10
	peRef - 10
	peNum - M95220604
	peQty - 8
	peRef - 11
	peNum - 
	peQty - 1
	peRef - 12
	peNum - M22132153
	peQty - 1
	peRef - 13
	peNum - M35134550
	peQty - 1
	peRef - 14
	peNum - M22959936
	peQty - 4
	peRef - 15
	peNum - M95935052
	peQty - 2


	partTitle1 - Alternator, Internal Parts
	partDrawing - 
	peRef - 1
	peNum - M85425890
	peQty - 1
	peRef - 2
	peNum - M85509040
	peQty - 1
	peRef - 3
	peNum - M85508711
	peQty - 1
	peRef - 4
	peNum - M85402451
	peQty - 1
	peRef - 5
	peNum - M85425924
	peQty - 1
	peRef - 6
	peNum - M85425593
	peQty - 1
	peRef - 7
	peNum - M85425585
	peQty - 1
	peRef - 8
	peNum - M85508729
	peQty - 1
	peRef - 9
	peNum - 
	peQty - 
	peRef - 
	peNum - M22754022
	peQty - 1
	peRef - 10
	peNum - M85426968
	peQty - 1
	peRef - 11
	peNum - M22980171
	peQty - 1
	peRef - 12
	peNum - M22980148
	peQty - 1
	peRef - 13
	peNum - M22980155
	peQty - 


	partTitle1 - Cooling System - Mounting
	partDrawing - 
	peRef - 1
	peNum - M22285464
	peQty - 1
	peRef - 2
	peNum - 
	peQty - 
	peRef - 
	peNum - M35252725
	peQty - 3
	peRef - 3
	peNum - M95928230
	peQty - 1
	peRef - 4
	peNum - M22880074
	peQty - 1
	peRef - 5
	peNum - M95938536
	peQty - 4
	peRef - 6
	peNum - M36880995
	peQty - 8
	peRef - 7
	peNum - M22888424
	peQty - 2
	peRef - 8
	peNum - M36879195
	peQty - 
	peRef - 9
	peNum - M22887608
	peQty - 1
	peRef - 10
	peNum - M36797652
	peQty - 12
	peRef - 11
	peNum - M22894745
	peQty - 1
	peRef - 12
	peNum - M22894737
	peQty - 1
	peRef - 13
	peNum - M35285162
	peQty - 1
	peRef - 14
	peNum - M22895627
	peQty - 1
	peRef - 15
	peNum - M36889608
	peQty - 10
	peRef - 16
	peNum - M36881886
	peQty - 10
	peRef - 17
	peNum - M36884948
	peQty - 1
	peRef - 18
	peNum - M23060684
	peQty - 1
	peRef - 19
	peNum - M35369511
	peQty - 1


	partTitle1 - Cooling System - Hoses/Clamps
	partDrawing - 
	peRef - 1
	peNum - M22903520
	peQty - 1
	peRef - 2
	peNum - M22903546
	peQty - 1
	peRef - 3
	peNum - M22903538
	peQty - 1
	peRef - 4
	peNum - M22886360
	peQty - 1
	peRef - 5
	peNum - M22189302
	peQty - 6
	peRef - 6
	peNum - M35221639
	peQty - 2
	peRef - 7
	peNum - M22177265
	peQty - 2
	peRef - 8
	peNum - M22189310
	peQty - 2
	peRef - 9
	peNum - M22144513
	peQty - 2
	peRef - 10
	peNum - M35221662
	peQty - 2
	peRef - 11
	peNum - M22967053
	peQty - 1
	peRef - 12
	peNum - M96701479
	peQty - 2
	peRef - 13
	peNum - M36506756
	peQty - 1
	peRef - 14
	peNum - M95923314
	peQty - 2
	peRef - 15
	peNum - M35360775
	peQty - 1
	peRef - 16
	peNum - M35246342
	peQty - 1


	partTitle1 - Exhaust Assembly
	partDrawing - 
	peRef - 1
	peNum - M22853170
	peQty - 1
	peRef - 2
	peNum - M35846484
	peQty - 1
	peRef - 3
	peNum - M35113646
	peQty - 1
	peRef - 4
	peNum - M22904494
	peQty - 1
	peRef - 5
	peNum - M22651954
	peQty - 1
	peRef - 6
	peNum - M22903561
	peQty - 1
	peRef - 7
	peNum - M36881175
	peQty - 1
	peRef - 8
	peNum - M35292333
	peQty - 2
	peRef - 9
	peNum - M96738802
	peQty - 2
	peRef - 10
	peNum - M36797652
	peQty - 2


	partTitle1 - Engine Air Intake
	partDrawing - 
	peRef - 1
	peNum - G030100
	peQty - 1
	peRef - 2
	peNum - G122243
	peQty - 1
	peRef - 3
	peNum - C03108
	peQty - 1
	peRef - 4
	peNum - G030101
	peQty - 1
	peRef - 5
	peNum - C12649
	peQty - 3
	peRef - 6
	peNum - C12648
	peQty - 1
	peRef - 7
	peNum - G030095
	peQty - 1
	peRef - 8
	peNum - G030095
	peQty - 1
	peRef - 9
	peNum - G030104
	peQty - 1
	peRef - 10
	peNum - G030112
	peQty - 1
	peRef - 11
	peNum - G030115
	peQty - 1
	peRef - 12
	peNum - G030119
	peQty - 1
	peRef - 13
	peNum - G030122
	peQty - 1
	peRef - 14
	peNum - NPN
	peQty - 12
	peRef - 15
	peNum - NPN
	peQty - 2
	peRef - 16
	peNum - NPN
	peQty - 4
	peRef - 17
	peNum - NPN
	peQty - 6


	partTitle1 - Metal Fuel Tank & Hardware
	partDrawing - 
	peRef - 1
	peNum - M22882526
	peQty - 1
	peRef - 2
	peNum - M36845022
	peQty - 1
	peRef - 3
	peNum - M36845014
	peQty - 1
	peRef - 4
	peNum - M22783245
	peQty - 4
	peRef - 5
	peNum - M96738802
	peQty - 8
	peRef - 6
	peNum - M22765549
	peQty - 1
	peRef - 7
	peNum - M22765531
	peQty - 1
	peRef - 8
	peNum - M22765523
	peQty - 2
	peRef - 9
	peNum - M36889608
	peQty - 8
	peRef - 10
	peNum - M36881886
	peQty - 8
	peRef - 11
	peNum - M22841696
	peQty - 1
	peRef - 12
	peNum - M22616353
	peQty - 2
	peRef - 13
	peNum - M95923298
	peQty - 4
	peRef - 14
	peNum - M22580336
	peQty - 1
	peRef - 15
	peNum - 
	peQty - 
	peRef - 
	peNum - M96738802
	peQty - 2
	peRef - 16
	peNum - M22680771
	peQty - 3
	peRef - 17
	peNum - M22882534
	peQty - 1
	peRef - 18
	peNum - M95992392
	peQty - 1
	peRef - 19
	peNum - M22859706
	peQty - 1


	partTitle1 - Metal Fuel Tank Piping
	partDrawing - 
	peRef - 1
	peNum - M95953618
	peQty - 1
	peRef - 2
	peNum - M95952248
	peQty - 1
	peRef - 3
	peNum - M22503023
	peQty - 1
	peRef - 4
	peNum - M95944625
	peQty - 1
	peRef - 5
	peNum - M35369511
	peQty - 1
	peRef - 6
	peNum - M35363498
	peQty - 1
	peRef - 7
	peNum - M35296342
	peQty - 6
	peRef - 8
	peNum - M35356484
	peQty - 2
	peRef - 9
	peNum - M92368687
	peQty - 2
	peRef - 10
	peNum - M35246342
	peQty - 2
	peRef - 11
	peNum - M35322395
	peQty - 2
	peRef - 12
	peNum - M35305234
	peQty - 1
	peRef - 13
	peNum - M35285600
	peQty - 1
	peRef - 14
	peNum - M95264776
	peQty - 2
	peRef - 15
	peNum - M35369339
	peQty - 2
	peRef - 16
	peNum - M35356484
	peQty - 1


	partTitle1 - Plastic Fuel Tank & Hardware
	partDrawing - 
	peRef - 1
	peNum - M23230949
	peQty - 1
	peRef - 2
	peNum - M23357288
	peQty - 1
	peRef - 3
	peNum - M23267032
	peQty - 1
	peRef - 4
	peNum - M22783245
	peQty - 4
	peRef - 5
	peNum - M96738802
	peQty - 8
	peRef - 6
	peNum - M23276678
	peQty - 1
	peRef - 7
	peNum - M23276702
	peQty - 1
	peRef - 8
	peNum - M23276652
	peQty - 2
	peRef - 9
	peNum - M36889608
	peQty - 8
	peRef - 10
	peNum - M36881886
	peQty - 8
	peRef - 11
	peNum - M22841696
	peQty - 1
	peRef - 12
	peNum - M22616353
	peQty - 2
	peRef - 13
	peNum - M95923298
	peQty - 4
	peRef - 14
	peNum - M22580336
	peQty - 1
	peRef - 15
	peNum - M96738802
	peQty - 2
	peRef - 16
	peNum - M22680771
	peQty - 3
	peRef - 17
	peNum - M22882534
	peQty - 1
	peRef - 18
	peNum - M23268568
	peQty - 1
	peRef - 19
	peNum - M23268550
	peQty - 1
	peRef - 20
	peNum - M95235131
	peQty - 1
	peRef - 21
	peNum - M23337942
	peQty - 1
	peRef - 22
	peNum - M23287444
	peQty - 1


	partTitle1 - Plastic Fuel Tank Piping
	partDrawing - 
	peRef - 1
	peNum - M95953618
	peQty - 1
	peRef - 2
	peNum - M95952248
	peQty - 1
	peRef - 3
	peNum - M22503023
	peQty - 1
	peRef - 4
	peNum - M95944625
	peQty - 1
	peRef - 5
	peNum - M35369511
	peQty - 1
	peRef - 6
	peNum - M35363498
	peQty - 1
	peRef - 7
	peNum - M35296342
	peQty - 6
	peRef - 8
	peNum - M35356484
	peQty - 2
	peRef - 9
	peNum - M92368687
	peQty - 2
	peRef - 10
	peNum - M35246342
	peQty - 2
	peRef - 11
	peNum - M35322395
	peQty - 2
	peRef - 12
	peNum - M35305234
	peQty - 1
	peRef - 13
	peNum - M35285600
	peQty - 1
	peRef - 14
	peNum - M95264776
	peQty - 2
	peRef - 15
	peNum - M35369339
	peQty - 2
	peRef - 16
	peNum - M35356484
	peQty - 1


	partTitle1 - Fuel Tank & Hardware - Canada Only
	partDrawing - 
	peRef - 1
	peNum - M46560586
	peQty - 1
	peRef - 2
	peNum - M36845014
	peQty - 1
	peRef - 3
	peNum - M36845022
	peQty - 1
	peRef - 4
	peNum - M22882534
	peQty - 1
	peRef - 5
	peNum - M46560679
	peQty - 1
	peRef - 6
	peNum - M22841696
	peQty - 1
	peRef - 7
	peNum - M22680771
	peQty - 3
	peRef - 8
	peNum - M22765523
	peQty - 2
	peRef - 9
	peNum - M22765531
	peQty - 1
	peRef - 10
	peNum - M22765549
	peQty - 1
	peRef - 11
	peNum - M22783245
	peQty - 4
	peRef - 12
	peNum - M96738802
	peQty - 8
	peRef - 13
	peNum - M36889608
	peQty - 8
	peRef - 14
	peNum - M36881886
	peQty - 8
	peRef - 15
	peNum - M95273322
	peQty - 2
	peRef - 16
	peNum - M22859706
	peQty - 1
	peRef - 17
	peNum - M22616353
	peQty - 2
	peRef - 18
	peNum - M22680722
	peQty - 1
	peRef - 19
	peNum - M95923298
	peQty - 4
	peRef - 20
	peNum - M22580336
	peQty - 1
	peRef - 21
	peNum - M96738802
	peQty - 2


	partTitle1 - Central Drains
	partDrawing - 
	peRef - 1
	peNum - M22382279
	peQty - 1
	peRef - 2
	peNum - M35290147
	peQty - 2
	peRef - 3
	peNum - M35282987
	peQty - 1
	peRef - 4
	peNum - M22375141
	peQty - 2
	peRef - 5
	peNum - M95092318
	peQty - 2
	peRef - 6
	peNum - M22219026
	peQty - 2
	peRef - 7
	peNum - M35294743
	peQty - 1
	peRef - 8
	peNum - 
	peQty - 
	peRef - 
	peNum - M35282987
	peQty - 1
	peRef - 9
	peNum - M95928222
	peQty - 2


	partTitle1 - 
	partDrawing - 

	partTitle1 - Control Panel Assembly - Digital
	partDrawing - 
	peRef - 1
	peNum - M22465207
	peQty - 2
	peRef - 2
	peNum - M22465231
	peQty - 1
	peRef - 3
	peNum - M22499487
	peQty - 2
	peRef - 4
	peNum - M22499495
	peQty - 2
	peRef - 5
	peNum - M22511901
	peQty - 2
	peRef - 6
	peNum - M22515605
	peQty - 4
	peRef - 7
	peNum - M22643944
	peQty - 1
	peRef - 8
	peNum - M22684971
	peQty - 8
	peRef - 9
	peNum - M22784052
	peQty - 1
	peRef - 10
	peNum - M22784060
	peQty - 1
	peRef - 11
	peNum - M22784102
	peQty - 1
	peRef - 12
	peNum - M22789051
	peQty - 1
	peRef - 13
	peNum - M22789234
	peQty - 1
	peRef - 14
	peNum - M22992085
	peQty - 1
	peRef - 15
	peNum - M22995534
	peQty - 1
	peRef - 16
	peNum - M23178536
	peQty - 1
	peRef - 17
	peNum - M95942603
	peQty - 3
	peRef - 18
	peNum - M95954251
	peQty - 8


	partTitle - Control Panel Assembly - Digital
	partDrawing - 

	partTitle1 - Control Panel Assembly - Digital
	partDrawing - 
	peRef - 1
	peNum - M22281612
	peQty - 1
	peRef - 2
	peNum - M22407852
	peQty - 4
	peRef - 3
	peNum - M22465124
	peQty - 3
	peRef - 4
	peNum - M22494587
	peQty - 1
	peRef - 5
	peNum - M22567168
	peQty - 1
	peRef - 6
	peNum - M22572960
	peQty - 1
	peRef - 7
	peNum - M22618581
	peQty - 1
	peRef - 8
	peNum - M22633093
	peQty - 1
	peRef - 9
	peNum - M22651764
	peQty - 2
	peRef - 10
	peNum - M22664866
	peQty - 1
	peRef - 11
	peNum - M22664932
	peQty - 1
	peRef - 12
	peNum - M22689558
	peQty - 1
	peRef - 13
	peNum - M22724041
	peQty - 1
	peRef - 14
	peNum - M22759278
	peQty - 1
	peRef - 15
	peNum - M22785422
	peQty - 1
	peRef - 16
	peNum - M22800809
	peQty - 1
	peRef - 17
	peNum - M22817787
	peQty - 1
	peRef - 18
	peNum - M22996250
	peQty - 1
	peRef - 19
	peNum - M23117450
	peQty - 1
	peRef - 20
	peNum - M23117468
	peQty - 6
	peRef - 21
	peNum - M23117476
	peQty - 3
	peRef - 22
	peNum - M23117484
	peQty - 1
	peRef - 23
	peNum - M23117518
	peQty - 1
	peRef - 24
	peNum - M23120744
	peQty - 1
	peRef - 25
	peNum - M23122484
	peQty - 4
	peRef - 26
	peNum - M35225077
	peQty - 2
	peRef - 27
	peNum - M35371798
	peQty - 2
	peRef - 28
	peNum - M35371822
	peQty - 3
	peRef - 29
	peNum - M36865293
	peQty - 3
	peRef - 30
	peNum - M36923522
	peQty - 1
	peRef - 31
	peNum - M54367412
	peQty - 1
	peRef - 32
	peNum - M54410733
	peQty - 1
	peRef - 33
	peNum - M95920674
	peQty - 1
	peRef - 34
	peNum - M95928800
	peQty - 32
	peRef - 35
	peNum - M95930517
	peQty - 4
	peRef - 36
	peNum - M95934907
	peQty - 2
	peRef - 37
	peNum - M95942520
	peQty - 22
	peRef - 38
	peNum - M95942546
	peQty - 6
	peRef - 39
	peNum - M95942595
	peQty - 25
	peRef - 40
	peNum - M95942637
	peQty - 6
	peRef - 41
	peNum - M22499479
	peQty - 2
	peRef - 42
	peNum - M54367651
	peQty - 3
	peRef - 43
	peNum - M22962021
	peQty - 1


	partTitle - Control Panel Assembly - Digital
	partDrawing - 

	partTitle1 - Control Panel Assembly - Digital
	partDrawing - 
	peRef - 1
	peNum - M22293856
	peQty - 10
	peRef - 2
	peNum - M22465082
	peQty - 1
	peRef - 3
	peNum - M22465090
	peQty - 1
	peRef - 4
	peNum - M22511653
	peQty - 2
	peRef - 5
	peNum - M22511661
	peQty - 3
	peRef - 6
	peNum - M22513139
	peQty - 5
	peRef - 7
	peNum - M22513170
	peQty - 1
	peRef - 8
	peNum - M22617161
	peQty - 1
	peRef - 9
	peNum - M22617492
	peQty - 10
	peRef - 10
	peNum - M22647630
	peQty - 1
	peRef - 11
	peNum - M22747448
	peQty - 3
	peRef - 12
	peNum - M22784045
	peQty - 2
	peRef - 13
	peNum - M46491890
	peQty - 1
	peRef - 14
	peNum - M46498515
	peQty - 1
	peRef - 15
	peNum - M22992069
	peQty - 1
	peRef - 16
	peNum - M22992077
	peQty - 1
	peRef - 17
	peNum - M22995930
	peQty - 1
	peRef - 18
	peNum - M22995948
	peQty - 1
	peRef - 19
	peNum - M36785145
	peQty - 1
	peRef - 20
	peNum - M36842102
	peQty - 4
	peRef - 21
	peNum - M36881886
	peQty - 9
	peRef - 22
	peNum - M36889608
	peQty - 10
	peRef - 23
	peNum - M36898096
	peQty - 11
	peRef - 24
	peNum - M54402938
	peQty - 45
	peRef - 25
	peNum - M92359751
	peQty - 10
	peRef - 26
	peNum - M92368687
	peQty - 25
	peRef - 27
	peNum - M95935037
	peQty - 8
	peRef - 28
	peNum - M95937413
	peQty - 10


	partTitle1 - Control Panel - Digital
	partDrawing - 
	peRef - 1
	peNum - M22503825
	peQty - 1
	peRef - 2
	peNum - M54580584
	peQty - 1
	peRef - 3
	peNum - M23113723
	peQty - 1
	peRef - 4
	peNum - M23150030
	peQty - 1
	peRef - 5
	peNum - M36852622
	peQty - 1
	peRef - 6
	peNum - G071869
	peQty - 1
	peRef - 7
	peNum - G122241
	peQty - 1
	peRef - 8
	peNum - M22677330
	peQty - 1
	peRef - 9
	peNum - M22613830
	peQty - 1


	partTitle1 - Circuit Breaker Assembly
	partDrawing - 
	peRef - 1
	peNum - M22992077
	peQty - 1
	peRef - 2
	peNum - M22747448
	peQty - 3
	peRef - 3
	peNum - M22992069
	peQty - 1
	peRef - 4
	peNum - M92368687
	peQty - 4
	peRef - 5
	peNum - M22617161
	peQty - 1
	peRef - 6
	peNum - M22511653
	peQty - 2
	peRef - 7
	peNum - M22647630
	peQty - 1
	peRef - 8
	peNum - M22513139
	peQty - 5
	peRef - 9
	peNum - M36889608
	peQty - 5
	peRef - 10
	peNum - M95935037
	peQty - 5
	peRef - 11
	peNum - M36881886
	peQty - 5
	peRef - 12
	peNum - M22511661
	peQty - 3
	peRef - 13
	peNum - M22617492
	peQty - 10
	peRef - 14
	peNum - M22293856
	peQty - 10
	peRef - 15
	peNum - M95937413
	peQty - 10
	peRef - 16
	peNum - M92359751
	peQty - 10


	partTitle1 - Receptacle Base Power Assembly
	partDrawing - 
	peRef - 1
	peNum - M22817787
	peQty - 1
	peRef - 2
	peNum - M35371798
	peQty - 2
	peRef - 3
	peNum - M95942520
	peQty - 16
	peRef - 4
	peNum - M22465124
	peQty - 3
	peRef - 5
	peNum - M22499479
	peQty - 2
	peRef - 6
	peNum - M35371822
	peQty - 3
	peRef - 7
	peNum - M95942595
	peQty - 10
	peRef - 8
	peNum - M95928800
	peQty - 10


	partTitle1 - Battery
	partDrawing - 
	peRef - 1
	peNum - M36844264
	peQty - 1
	peRef - 2
	peNum - M22550370
	peQty - 1
	peRef - 3
	peNum - M36878064
	peQty - 1
	peRef - 4
	peNum - M36853257
	peQty - 1
	peRef - 5
	peNum - M36860005
	peQty - 2
	peRef - 6
	peNum - M36853265
	peQty - 2
	peRef - 7
	peNum - M95923298
	peQty - 2
	peRef - 8
	peNum - M35279025
	peQty - 4
	peRef - 9
	peNum - M35582410
	peQty - 1
	peRef - 10
	peNum - M36780609
	peQty - 1
	peRef - 11
	peNum - M54765383
	peQty - 1
	peRef - 12
	peNum - M36896975
	peQty - 1
	peRef - 13
	peNum - M22597306
	peQty - 1
	peRef - 14
	peNum - M92368687
	peQty - 


	partTitle1 - Transformer
	partDrawing - 
	peRef - 1
	peNum - M22451843
	peQty - 1
	peRef - 2
	peNum - M92368687
	peQty - 8
	peRef - 3
	peNum - M22590814
	peQty - 1
	peRef - 4
	peNum - M35279025
	peQty - 4
	peRef - 5
	peNum - M22590822
	peQty - 1


	partTitle1 - Frame Assembly
	partDrawing - 
	peRef - 1
	peNum - M22882567
	peQty - 1
	peRef - 2
	peNum - M22885875
	peQty - 1
	peRef - 3
	peNum - M22903033
	peQty - 2
	peRef - 4
	peNum - M96727557
	peQty - 4
	peRef - 5
	peNum - M36879211
	peQty - 8
	peRef - 6
	peNum - M96747142
	peQty - 4
	peRef - 7
	peNum - M22785430
	peQty - 1
	peRef - 8
	peNum - M95941084
	peQty - 1


	partTitle1 - Drawbar, Standard Electric Brake
	partDrawing - 
	peRef - 1
	peNum - M22882542
	peQty - 1
	peRef - 2
	peNum - M36763670
	peQty - 4
	peRef - 3
	peNum - M95935011
	peQty - 4
	peRef - 4
	peNum - M35297340
	peQty - 4
	peRef - 5
	peNum - M36870111
	peQty - 1
	peRef - 6
	peNum - M35609544
	peQty - 1
	peRef - 7
	peNum - M35605187
	peQty - 1
	peRef - 8
	peNum - M35376094
	peQty - 2
	peRef - 9
	peNum - M96701750
	peQty - 4


	partTitle1 - Running Gear Assembly
	partDrawing - 
	peRef - 1
	peNum - M22882567
	peQty - 1
	peRef - 2
	peNum - M35603661
	peQty - 2
	peRef - 3
	peNum - M96702279
	peQty - 4
	peRef - 3A
	peNum - M35273366
	peQty - 4
	peRef - 4
	peNum - M35333830
	peQty - 2
	peRef - 4A
	peNum - M35145242
	peQty - 2
	peRef - 4B
	peNum - M95935029
	peQty - 2
	peRef - 4C
	peNum - M95923298
	peQty - 2
	peRef - 5
	peNum - M95934907
	peQty - 4
	peRef - 6
	peNum - M96735550
	peQty - 2
	peRef - 7
	peNum - M35603190
	peQty - 2
	peRef - 8
	peNum - M96702279
	peQty - 4
	peRef - 8A
	peNum - M35273366
	peQty - 4
	peRef - 9
	peNum - M22246276
	peQty - 4
	peRef - 10
	peNum - M22896716
	peQty - 1
	peRef - 10A
	peNum - M35279025
	peQty - 36
	peRef - 11
	peNum - M22896708
	peQty - 1
	peRef - 12
	peNum - M22896682
	peQty - 1
	peRef - 13
	peNum - M22896690
	peQty - 2
	peRef - 14
	peNum - M22144521
	peQty - 2
	peRef - 15
	peNum - M22908826
	peQty - 2
	peRef - 16
	peNum - M36880995
	peQty - 2


	partTitle1 - Running Gear, Standard Electric Brake
	partDrawing - 
	peRef - 1
	peNum - M22742092
	peQty - 1
	peRef - 2
	peNum - M35316876
	peQty - 2
	peRef - 3
	peNum - M22742100
	peQty - 2
	peRef - 4
	peNum - M35316884
	peQty - 2
	peRef - 5
	peNum - M22742274
	peQty - 1
	peRef - 5A
	peNum - M22742266
	peQty - 1
	peRef - 6
	peNum - M35315274
	peQty - 12
	peRef - 7
	peNum - M35318757
	peQty - 2
	peRef - 7A
	peNum - M35282565
	peQty - 2
	peRef - 8
	peNum - M35315209
	peQty - 2
	peRef - 9
	peNum - M35315217
	peQty - 2
	peRef - 10
	peNum - M35318849
	peQty - 2
	peRef - 11
	peNum - M35318831
	peQty - 2
	peRef - 12
	peNum - M22742134
	peQty - 2
	peRef - 13
	peNum - M22464648
	peQty - 12
	peRef - 14
	peNum - M96747142
	peQty - 4
	peRef - 15
	peNum - M36879211
	peQty - 4
	peRef - 16
	peNum - M22742183
	peQty - 2
	peRef - 17
	peNum - M35391135
	peQty - 2
	peRef - 18
	peNum - M35390012
	peQty - 2


	partTitle1 - Running Gear Lighting and Break-Away Switch
	partDrawing - 
	peRef - 1
	peNum - M35367051
	peQty - 2
	peRef - 
	peNum - M35367044
	peQty - 2
	peRef - 2
	peNum - M36893642
	peQty - 4
	peRef - 3
	peNum - M36788081
	peQty - 2
	peRef - 4
	peNum - M36787968
	peQty - 2
	peRef - 5
	peNum - M36895860
	peQty - 1
	peRef - 6
	peNum - M35300771
	peQty - 2
	peRef - 7
	peNum - M35315944
	peQty - 1
	peRef - 8
	peNum - M92368687
	peQty - 1


	partTitle1 - Decal Location - Control Panel
	partDrawing - 
	peRef - 1
	peNum - M54627773
	peQty - 1
	peRef - 2
	peNum - M54604996
	peQty - 1
	peRef - 3
	peNum - M54605027
	peQty - 1
	peRef - 4
	peNum - M54568787
	peQty - 1
	peRef - 5
	peNum - G122184
	peQty - 1
	peRef - 6
	peNum - M22737035
	peQty - 1
	peRef - 7
	peNum - M54605019
	peQty - 1
	peRef - 8
	peNum - G122210
	peQty - 1
	peRef - 9
	peNum - M46574161
	peQty - 1
	peRef - 10
	peNum - G122217
	peQty - 1


	partTitle1 - Enclosure Assembly
	partDrawing - 
	peRef - 1
	peNum - M22625297
	peQty - 1
	peRef - 1A
	peNum - M36921344
	peQty - 8
	peRef - 1B
	peNum - M96701461
	peQty - 8
	peRef - 2
	peNum - M22910608
	peQty - 1
	peRef - 2A
	peNum - M36797652
	peQty - 6
	peRef - 3
	peNum - M22910640
	peQty - 4
	peRef - 3A
	peNum - M46621242
	peQty - 8
	peRef - 3B
	peNum - M36881886
	peQty - 16
	peRef - 3C
	peNum - M36793602
	peQty - 4
	peRef - 3D
	peNum - M36794816
	peQty - 16
	peRef - 3E
	peNum - M22869937
	peQty - 5
	peRef - 3F
	peNum - M22064158
	peQty - 4
	peRef - 4
	peNum - M22910632
	peQty - 2
	peRef - 4A
	peNum - M36797652
	peQty - 4
	peRef - 5
	peNum - M22910590
	peQty - 2
	peRef - 5A
	peNum - M36797652
	peQty - 4
	peRef - 5B
	peNum - M35279025
	peQty - 10
	peRef - 5C
	peNum - M36921344
	peQty - 4
	peRef - 5D
	peNum - M96701461
	peQty - 4
	peRef - 
	peNum - 
	peQty - 


	partTitle1 - Enclosure Assembly
	partDrawing - 
	peRef - 
	peNum - 
	peQty - 
	peRef - 6
	peNum - M22913594
	peQty - 2
	peRef - 7
	peNum - M22910624
	peQty - 1
	peRef - 7A
	peNum - M36797652
	peQty - 41
	peRef - 7B
	peNum - M92398130
	peQty - 4
	peRef - 8
	peNum - M22910616
	peQty - 1
	peRef - 8A
	peNum - M36797652
	peQty - 12
	peRef - 9
	peNum - M22563274
	peQty - 1
	peRef - 9A
	peNum - M36797652
	peQty - 8
	peRef - 10
	peNum - M22780332
	peQty - 1
	peRef - 10A
	peNum - M36797652
	peQty - 6
	peRef - 11
	peNum - M92922863
	peQty - 5
	peRef - 11A
	peNum - M92922855
	peQty - 5
	peRef - 11B
	peNum - M36771178
	peQty - 10
	peRef - 11C
	peNum - M36898104
	peQty - 10
	peRef - 12
	peNum - M22910574
	peQty - 1
	peRef - 13
	peNum - M22910582
	peQty - 1
	peRef - 
	peNum - 
	peQty - 


	partTitle1 - Enclosure Assembly
	partDrawing - 
	peRef - 
	peNum - 
	peQty - 
	peRef - 13A
	peNum - M22538508
	peQty - 6
	peRef - 13B
	peNum - 
	peQty - 
	peRef - 
	peNum - M36895746
	peQty - 4
	peRef - 13C
	peNum - 
	peQty - 
	peRef - 
	peNum - M92398130
	peQty - 4
	peRef - 14
	peNum - M22682512
	peQty - 1
	peRef - 14A
	peNum - M22791339
	peQty - 4
	peRef - 15
	peNum - M22916670
	peQty - 1
	peRef - 15A
	peNum - M22788673
	peQty - 1
	peRef - 15B
	peNum - M36794816
	peQty - 4
	peRef - 15C
	peNum - M46621242
	peQty - 2
	peRef - 15D
	peNum - M22897342
	peQty - 3.9
	peRef - 15E
	peNum - M22832992
	peQty - 1
	peRef - 16
	peNum - M22780308
	peQty - 1
	peRef - 17
	peNum - M35130707
	peQty - 1
	peRef - 17A
	peNum - M36889608
	peQty - 2
	peRef - 17B
	peNum - M36881886
	peQty - 10
	peRef - 18
	peNum - M54718184
	peQty - 6
	peRef - 19
	peNum - M22617666
	peQty - 8


	partTitle1 - Foam Assembly
	partDrawing - 
	peRef - 1
	peNum - M22609317
	peQty - 1
	peRef - 2
	peNum - M22611370
	peQty - 2
	peRef - 3
	peNum - M22919898
	peQty - 1
	peRef - 4
	peNum - M22918619
	peQty - 8
	peRef - 5
	peNum - M22918841
	peQty - 4
	peRef - 6
	peNum - M22611388
	peQty - 1
	peRef - 7
	peNum - M22919591
	peQty - 1
	peRef - 8
	peNum - M22919583
	peQty - 1
	peRef - 9
	peNum - M22931067
	peQty - 4
	peRef - 10
	peNum - M22756142
	peQty - 1
	peRef - 11
	peNum - M22973044
	peQty - 1
	peRef - 12
	peNum - M22919609
	peQty - 1
	peRef - 13
	peNum - M22968333
	peQty - 1
	peRef - 14
	peNum - M22918601
	peQty - 1
	peRef - 15
	peNum - M22918627
	peQty - 1
	peRef - 16
	peNum - M22919880
	peQty - 1
	peRef - 17
	peNum - M22609275
	peQty - 1
	peRef - 18
	peNum - M22918635
	peQty - 2


	partTitle1 - Recommended Spares & Service Kits
	partDrawing - 
	peRef - 
	peNum - 
	peQty - 
	peRef - CLASS 1: RECOMMENDED MAINTENANCE AND REPAIR ITEMS
	peRef - 
	peNum - G122209
	peQty - 
	peRef - 
	peNum - C02776
	peQty - 
	peRef - 
	peNum - C02775
	peQty - 
	peRef - 
	peNum - C02451
	peQty - 
	peRef - 
	peNum - G030112
	peQty - 
	peRef - 
	peNum - G030115
	peQty - 
	peRef - 
	peNum - M22903520
	peQty - 
	peRef - 
	peNum - M22886360
	peQty - 
	peRef - 
	peNum - M36769560
	peQty - 
	peRef - 
	peNum - G122212
	peQty - 
	peRef - 
	peNum - G071882
	peQty - 
	peRef - 
	peNum - M22503692
	peQty - 
	peRef - 
	peNum - G122194
	peQty - 
	peRef - 
	peNum - G122189
	peQty - 
	peRef - 
	peNum - G122204
	peQty - 
	peRef - 
	peNum - G122199
	peQty - 
	peRef - 
	peNum - 
	peQty - 
	peRef - CLASS 2: PARTS REQUIRED TO PREVENT EXTENDED DOWNTIME IN REMOTE LOCATIONS
	peRef - 
	peNum - G071886
	peQty - 
	peRef - 
	peNum - G071888
	peQty - 
	peRef - 
	peNum - M85426968
	peQty - 
	peRef - 
	peNum - M85402451
	peQty - 
	peRef - 
	peNum - M85508711
	peQty - 
	peRef - 
	peNum - M85425890
	peQty - 
	peRef - 
	peNum - M85425593
	peQty - 
	peRef - 
	peNum - M85425585
	peQty - 
	peRef - 
	peNum - M22862445
	peQty - 
	peRef - 
	peNum - M22747448
	peQty - 
	peRef - 
	peNum - G071869
	peQty - 
	peRef - 
	peNum - M22677330
	peQty - 
	peRef - 
	peNum - M54367651
	peQty - 
	peRef - 
	peNum - M22962021
	peQty - 
	peRef - 
	peNum - M22885289
	peQty - 
	peRef - 
	peNum - M35371798
	peQty - 
	peRef - 
	peNum - M35371822
	peQty - 
	peRef - 
	peNum - M22499479
	peQty - 
	peRef - 
	peNum - M22465124
	peQty - 
	peRef - 
	peNum - M22992069
	peQty - 
	peRef - 
	peNum - M22503825
	peQty - 
	peRef - 
	peNum - M22511505
	peQty - 
	peRef - 
	peNum - M36856250
	peQty - 
	peRef - 
	peNum - M22882534
	peQty - 
	peRef - 
	peNum - M22980171
	peQty - 
	peRef - 
	peNum - M22980148
	peQty - 
	peRef - 
	peNum - M22980155
	peQty - 
	peRef - 
	peNum - M22772602
	peQty - 
	pbSecTitle - OPTION PARTS



	partTitle1 - Hydraulic Running Gear
	partDrawing - 
	peRef - 1
	peNum - M22773865
	peQty - 2
	peRef - 2
	peNum - M22742290
	peQty - 10
	peRef - 3
	peNum - M22742100
	peQty - 2
	peRef - 4
	peNum - M35316876
	peQty - 2
	peRef - 5
	peNum - M35316884
	peQty - 2
	peRef - 6
	peNum - M22776306
	peQty - 1
	peRef - 7
	peNum - M22776298
	peQty - 1
	peRef - 8
	peNum - M22742282
	peQty - 10
	peRef - 9
	peNum - M22742134
	peQty - 2
	peRef - 10
	peNum - M22464648
	peQty - 12
	peRef - 11
	peNum - M35318831
	peQty - 2
	peRef - 12
	peNum - M35318849
	peQty - 2
	peRef - 13
	peNum - M35315209
	peQty - 2
	peRef - 14
	peNum - M35390012
	peQty - 2
	peRef - 15
	peNum - M35315217
	peQty - 2
	peRef - 16
	peNum - M22742183
	peQty - 2
	peRef - 17
	peNum - M35391135
	peQty - 2
	peRef - 18
	peNum - M35315274
	peQty - 12
	peRef - 19
	peNum - M22742308
	peQty - 10
	peRef - 20
	peNum - M35315225
	peQty - 2
	peRef - 21
	peNum - M22742316
	peQty - 2


	partTitle1 - Hydraulic Brake Lines
	partDrawing - 
	peRef - 1
	peNum - M22053201
	peQty - 1
	peRef - 2
	peNum - M95940920
	peQty - 2
	peRef - 3
	peNum - M95935003
	peQty - 4
	peRef - 4
	peNum - M95923348
	peQty - 2
	peRef - 5
	peNum - M35356377
	peQty - 5
	peRef - 6
	peNum - M35356310
	peQty - 5
	peRef - 7
	peNum - M92368687
	peQty - 8
	peRef - 8
	peNum - M35356302
	peQty - 5
	peRef - 9
	peNum - M36894699
	peQty - 2
	peRef - 10
	peNum - M36853174
	peQty - 4
	peRef - 11
	peNum - M35356328
	peQty - 3
	peRef - 12
	peNum - M35356419
	peQty - 2
	peRef - 13
	peNum - M36881290
	peQty - 3


	partTitle1 - Hydraulic Brake Shoe
	partDrawing - 
	peRef - 1
	peNum - 
	peQty - 1
	peRef - 
	peNum - 
	peQty - 1
	peRef - 2
	peNum - 
	peQty - 1
	peRef - 
	peNum - 
	peQty - 1
	peRef - 3
	peNum - 
	peQty - 1
	peRef - 
	peNum - 
	peQty - 1
	peRef - 4
	peNum - 
	peQty - 2
	peRef - 5
	peNum - 
	peQty - 2
	peRef - 6
	peNum - 
	peQty - 2
	peRef - 7
	peNum - 
	peQty - 2


	partTitle1 - Hydraulic Drawbar
	partDrawing - 
	peRef - 1
	peNum - M22053201
	peQty - 1
	peRef - 2
	peNum - M95940920
	peQty - 2
	peRef - 3
	peNum - M95935003
	peQty - 2
	peRef - 4
	peNum - M95923348
	peQty - 2
	peRef - 5
	peNum - M54443577
	peQty - 1
	peRef - 6
	peNum - M35609544
	peQty - 1
	peRef - 7
	peNum - M22144521
	peQty - 2
	peRef - 8
	peNum - M22959936
	peQty - 2
	peRef - 9
	peNum - M95934907
	peQty - 2
	peRef - 10
	peNum - M22516611
	peQty - 1
	peRef - 
	peNum - M23034614
	peQty - 1
	peRef - 11
	peNum - M36763670
	peQty - 4
	peRef - 12
	peNum - M95935011
	peQty - 4
	peRef - 13
	peNum - M96735550
	peQty - 2
	peRef - 14
	peNum - M35297340
	peQty - 4


	partTitle1 - Frame and Skid Assembly
	partDrawing - 
	peRef - 1
	peNum - M22940647
	peQty - 1
	peRef - 2
	peNum - M36879302
	peQty - 8
	peRef - 3
	peNum - M36879211
	peQty - 8


	partTitle1 - Camlock Assembly
	partDrawing - 
	peRef - 1
	peNum - G071903
	peQty - 1
	peRef - 2
	peNum - G017904
	peQty - 1
	peRef - 3
	peNum - G071905
	peQty - 1
	peRef - 4
	peNum - G071906
	peQty - 1
	peRef - 5
	peNum - G07‘907
	peQty - 1
	peRef - 6
	peNum - NPN
	peQty - 5
	peRef - 7
	peNum - NPN
	peQty - 10
	peRef - 8
	peNum - NPN
	peQty - 5
	peRef - 9
	peNum - NPN
	peQty - 5


	partTitle1 - Battery Charger
	partDrawing - 
	peRef - 1
	peNum - G071884
	peQty - 1
	peRef - 2
	peNum - NPN
	peQty - 4
	peRef - 3
	peNum - G071892
	peQty - 1
	peRef - 4
	peNum - M22700835
	peQty - AR
	peRef - 5
	peNum - M35285162
	peQty - 1
	peRef - 6
	peNum - G071885
	peQty - 1
	peRef - 7
	peNum - G071898
	peQty - 1


	partTitle1 - Block Heater
	partDrawing - 
	peRef - 1
	peNum - G122239
	peQty - 1
	peRef - 2
	peNum - G122224
	peQty - 1
	peRef - 3
	peNum - NPN
	peQty - 2
	peRef - 4
	peNum - NPN
	peQty - 2
	peRef - 5
	peNum - NPN
	peQty - 2
	peRef - 6
	peNum - G121984
	peQty - 28”
	peRef - 7
	peNum - C121178
	peQty - 4
	peRef - 8
	peNum - C050142
	peQty - 1
	peRef - 9
	peNum - C050941
	peQty - 1
	peRef - 10
	peNum - G121984
	peQty - 18”
	peRef - 11
	peNum - G122178
	peQty - 1


	partTitle1 - 3-Way Fuel Valve
	partDrawing - 
	peRef - 1
	peNum - M22717979
	peQty - 1
	peRef - 2
	peNum - M35166404
	peQty - 1
	peRef - 3
	peNum - M36889608
	peQty - 2
	peRef - 4
	peNum - M36881886
	peQty - 2
	peRef - 5
	peNum - M22731095
	peQty - 1
	peRef - 6
	peNum - M95944625
	peQty - 4
	peRef - 7
	peNum - M95952248
	peQty - 1
	peRef - 8
	peNum - M22800783
	peQty - 2
	peRef - 9
	peNum - M95940748
	peQty - 2
	peRef - 10
	peNum - M35378538
	peQty - 6
	peRef - 11
	peNum - M54766936
	peQty - 2
	peRef - 12
	peNum - M95323358
	peQty - 1
	peRef - 13
	peNum - M54489109
	peQty - 1
	peRef - 14
	peNum - M54720230
	peQty - 1
	peRef - 15
	peNum - M22733570
	peQty - 1
	peRef - 16
	peNum - M22771562
	peQty - 1
	peRef - 17
	peNum - M95934279
	peQty - 1
	peRef - 18
	peNum - M35363498
	peQty - ~
	peRef - 19
	peNum - M35296342
	peQty - 12
	peRef - 20
	peNum - M95923298
	peQty - 2


	partTitle1 - Battery Heater
	partDrawing - 
	peRef - 1
	peNum - G071901
	peQty - 1
	peRef - 2
	peNum - M22700835
	peQty - AR
	pbSecTitle - Wiring Diagrams
	pbSecTitle - 



	partTitle - Tail Lights Wiring Diagram
	partDrawing - 

	partTitle - Engine Wiring - Analog
	partDrawing - 

	partTitle - AC Wiring - Digital
	partDrawing - 

	partTitle - Voltage Selection - Digital
	partDrawing - 

	partTitle - Engine Wiring - Digital
	partDrawing - 

	partTitle - Controller - Digital
	partDrawing - 
	GroupTitlesIX - ClarkeA
	GroupTitlesIX - B
	GroupTitlesIX - C
	GroupTitlesIX - D
	GroupTitlesIX - E
	GroupTitlesIX - F
	GroupTitlesIX - G
	GroupTitlesIX - H
	GroupTitlesIX - I
	GroupTitlesIX - J
	GroupTitlesIX - K
	GroupTitlesIX - L
	GroupTitlesIX - M
	GroupTitlesIX - N
	GroupTitlesIX - O
	GroupTitlesIX - P
	GroupTitlesIX - R
	GroupTitlesIX - S
	GroupTitlesIX - T
	GroupTitlesIX - U
	GroupTitlesIX - V
	GroupTitlesIX - W





